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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

The EUT has been tested according to FCC CFR 47:

Part 2: Frequency Allocations and Radio Treaty Matters: General Rules and Regulations
(10-1-05 Edition)

Part 74: Experimental Radio, Auxiliary, Special Broadcast and other program distributional
services

Emission

Standard Iltem Limit Result

Radiated Spurious

FCC 2.1053; 74.861(e)(6) Emission

Refer to 74.861e(6) PASS

FCC 2.1046 (a), 74.861(e)(1) RF Output Power 250 mW PASS

FCC 2.1047 (b), 74.861(e)(3) Modulation Deviation |Refer to 74.861e(2) PASS

Audio Frequency

FCC 2.1047 (a) Response

Refer to 2.1047(a) PASS

FCC 74.861 (e)(5) Occupied Bandwidth < 200 KHz PASS

FCC 74.861 (e)(6)(i) (ii);

ECC 2.1049 Emission Mask Refer to 74.861e(6) PASS

2.1055(h): 74.861 e(4) Freq‘#eerrfgef’;i?r'gty VS |Referto 74.861e(4)|  PASS

Frequency Stability vs.
Voltage

Line Conducted
Emissions

2.1055(a)(1); 74.861 e(4) Refer to 74.861e(4) PASS

FCC 15.207 Refer to 15.207 PASS

NOTE:
(1) “N/A” denotes test is not applicable in this Test Report.
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1.1 TEST FACTORY
SHENZHEN STS TEST SERVICES CO., LTD
Add. : A 1/F, Building B, Zhuoke Science Park, No.190 Chongqing Road, HepingShequ,
Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
FCC test Firm Registration Number: 625569
IC test Firm Registration Number: 12108A
A2LA Certificate No.: 4338.01

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y £ U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. ltem Uncertainty
1 RF output power, conducted +0.68dB
2 Unwanted Emissions, conducted +2.988dB
3 All emissions, radiated 30-1GHz +4.39dB
4 All emissions, radiated 1G-6GHz +5.10dB
5 All emissions, radiated>6G +5.48dB
6 Conducted Emission (9KHz-150KHz) +2.79dB
7 Conducted Emission (150KHz-30MHz) +2.80dB
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2. GENERAL INFORMATION
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2.1 GENERAL DESCRIPTION OF THE EUT

Product Name:

Wireless Microphone

Brand Name: ZHIZNG
Model Name: X6TX
Series Model : X200TX,X200S,X6Q,X6,X6S

Model Difference description:

Only difference in model name.

Emission Bandwidth:

92.835KHz

Battery:

Rated Voltage: 3.7V
Charge Limit Voltage: 4.2V
Capacity: 700mAh

Operation Frequency Range

Band A: 550.125 MHz- 564.825 MHz
Band B: 572.125 MHz- 586.825 MHz
Band C: 518.175 MHz- 532.875 MHz
Band B: 533.375 MHz- 548.075 MHz

Maximum Transmitter Power:

7.096 mW(8.51dBm)

Modulation mode / type: FM
Frequency Tolerance 0.000814%
Temperature Range: -30°C-50°C
Test frequency list: See Note 4.
Software version number: N/A
Hardware version number: N/A

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or

the User Manual.
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2. Channel List For Band A

Channel Fr((e'\(}llaezr)lcy Channel Fr((e&l;ezr)\cy Channel Fr?&%ir;cy Channel Fr((a&li'ezr;cy

1 550.725 14 554.625 27 558.525 40 562.425

2 551.025 15 554.925 28 558.825 41 562.725

3 551.325 16 555.225 29 559.125 42 563.025

4 551.625 17 555.525 30 559.425 43 563.325

5 551.925 18 555.825 31 559.725 44 563.625

6 552.225 19 556.125 32 560.025 45 563.925

7 552.525 20 556.425 33 560.325 46 564.225

8 552.825 21 556.725 34 560.625 47 564.525

9 553.125 22 557.025 35 560.925 48 564.825

10 553.425 23 557.325 36 561.225 49 565.125

11 553.725 24 557.625 37 561.525 50 565.425
12 554.025 25 557.925 38 561.825 / /
13 554.325 26 558.225 39 562.125 / /

Channel List For Band B

Channel Fr((a'\c;ltﬁezr;cy Channel Fr((al\c;IL;'ezr)lcy Channel Fr?&lﬁezr;cy Channel Fr((el\(}l;'ezr;cy

1 572.125 14 576.025 27 579.925 40 583.825

2 572.425 15 576.325 28 580.225 41 584.125

3 572.725 16 576.625 29 580.525 42 584.425

4 573.025 17 576.925 30 580.825 43 584.725

5 573.325 18 577.225 31 581.125 44 585.025

6 573.625 19 577.525 32 581.425 45 585.325

7 573.925 20 577.825 33 581.725 46 585.625

8 574.225 21 578.125 34 582.025 47 585.925

9 574.525 22 578.425 35 582.325 48 586.225

10 574.825 23 578.725 36 582.625 49 586.525

1 575.125 24 579.025 37 582.925 50 586.825
12 575.425 25 579.325 38 583.225 / /
13 575.725 26 579.625 39 583.525 / /
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Channel List For Band C
Channel Fr((e'\(}llaezr)lcy Channel Fr((a&l;ezr)\cy Channel Fr?&%ir;cy Channel Fr((a&li'ezr;cy
1 518.175 14 522.075 27 525.975 40 529.875
2 518.475 15 522.375 28 526.275 41 530.175
3 518.775 16 522.675 29 526.575 42 530.475
4 519.075 17 522.975 30 526.875 43 530.775
5 519.375 18 523.275 31 527.175 44 531.075
6 519.675 19 523.575 32 527.475 45 531.375
7 519.975 20 523.875 33 527.775 46 531.675
8 520.275 21 524.175 34 528.075 47 531.975
9 520.575 22 524.475 35 528.375 48 532.275
10 520.875 23 524.775 36 528.675 49 532.575
11 521.175 24 525.075 37 528.975 50 532.875
12 521.475 25 525.375 38 529.275 / /
13 521.775 26 525.675 39 529.575 / /
Channel List For Band D
Channel Fr((a'\(}ltﬁezr;cy Channel Fr((al\c;IL;'ezr)lcy Channel Fr?&fzr;cy Channel Fr((e'\(}l;'ezr;cy
1 533.375 14 537.275 27 541.175 40 545.075
2 533.675 15 537.575 28 541.475 41 545.375
3 533.975 16 537.875 29 541.775 42 545.675
4 534.275 17 538.175 30 542.075 43 545.975
5 534.575 18 538.475 31 542.375 44 546.275
6 534.875 19 538.775 32 542.675 45 546.575
7 535.175 20 539.075 33 542.975 46 546.875
8 535.475 21 539.375 34 543.275 47 547.175
9 535.775 22 539.675 35 543.575 48 547.475
10 536.075 23 539.975 36 543.875 49 547.775
11 536.375 24 540.275 37 544.175 50 548.075
12 536.675 25 540.575 38 544.475 / /
13 536.975 26 540.875 39 544775 / /
3. Table for Filed Antenna
Ant Brand Model Antenna Connector| Gain (dBi) NOTE
Name Type
1 ZHIZNG X6TX PIFA NA 1 Antenna

Note: The antenna information refer the manufacturer provide report, applicable only to the
tested sample identified in the report.
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Test Channel List For Band A

Test Channel EUT Channel Test Frequency (MHz)
lowest CHO1 550.725
middle CH25 557.925
highest CH50 565.425

Test Channel List For Band B

Test Channel EUT Channel Test Frequency (MHz)
lowest CHO1 572.125
middle CH25 579.325
highest CH50 586.825

Test Channel List For Band C

Test Channel EUT Channel Test Frequency (MHz)
lowest CHO1 518.175
middle CH25 525.375
highest CHS50 532.875

Test Channel List For Band D

Test Channel EUT Channel Test Frequency (MHz)
lowest CHO1 533.375
middle CH25 540.575
highest CH50 578.075

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency,
the middle frequency, and the highest frequency of channel were selected to perform the test,please
see the above listed frequency for testing.
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2.2 DESCRIPTION OF THE TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 Low Channel
Mode 2 Middle Channel
Mode 3 High Channel
Mode 4 Link Mode

For Radiated Emission/Conducted Emission

Final Test Mode Description
Mode 1 Low Channel
Mode 2 Middle Channel
Mode 3 High Channel

Note:

(1) Due to the different configuration and test, in this list only some worse mode. The worst test
data of the worse modeis reported by this report.
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED
Radiated Spurious Emission Test

EUT

Conducted Emission Test

AC
Plug E-1 C-1
Adapter

EUT
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2.4 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Necessary accessories

ltem Equipment Mfr/Brand Model/Type No. Serial No. Note

C-1 USB Cable N/A N/A 60cm NO

Support units

ltem Equipment Mfr/Brand Model/Type No. Serial No. Note
E-1 Adapter HUAWEI HW-0580450C00 N/A N/A
Note:

(1) For detachable type 1/0 cable should be specified the length in cm in T Length ; column.
(2) “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.
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Radiation Test equipment
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) ) ) Last Calibrated
Kind of Equipment Manufacturer Type No. Serial No.
calibration until
Bilog Antenna TESEQ CBL6111D 34678 2020.10.12 2022.10.11
Horn Antenna SCHWARZBECK BBHA 9120D 02014 2021.10.11 2023.10.10
Pre-Amplifier
(0.1M-3GHz) EM EM330 060665 2021.10.08 2022.10.07
Pre-Amplifier
(1G-18GHz) SKET LNPA-01018G-45 | SK2018080901 2021.09.30 2022.09.29
Signal Analyzer R&S FSV 40-N 101823 2021.09.30 2022.09.29
Temperature & HH660 Mieo N/A 2021.10.09 | 2022.10.08
Humidity
Turn table EM SC100_1 60531 N/A N/A
Antenna mast EM SC100 N/A N/A N/A
AC Power Source APC KDF-11010G F214050035 N.C.R N.C.R
Test SW FARAD EZ-EMC(Ver.STSLAB-03A1 RE)
RF Connected Test equipment
) ) } Last Calibrated
Kind of Equipment Manufacturer Type No. Serial No. - .
calibration until
Signal Generator Agilent N5182A MY46240556 2021.09.30 2022.09.29
Signal Analyzer Agilent N9020A MY51110105 2021.03.04 2022.03.03
Universal Radio
communication R&S CMU200 111058 2021.09.29 2022.09.28
tester
Audio analyzer R&S UPL N/A 2021.03.04 2022.03.03
Temperature &
o HH660 Mieo N/A 2021.10.09 2022.10.08
Humidity
Temperature&
Humidity test Safety test AG80L 171200018 2021.03.04 2022.03.03
chamber
Programmable Agilent E3642A MY40002025 2021.10.08 | 2022.10.07
power supply
Attenuator HP 8494B DC-18G 2021.04.28 2022.04.27
AC Power Source APC KDF-11010G F214050035 N.C.R N.C.R
Test SW FARAD LZ-RF /LzRf-3A3
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3. TEST METHODOLOGY

3.1 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirement in Section 13.1.4.1 of ANSI C63.4:2003. Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and
average detector modes.

Not Applicable (Since the EUT is powered by battery)

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3m away from the
receiving antenna, which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the maximum emissions, exploratory radiated emission
measurements were made according to the requirements in Section 13.1.4.1 of ANSI C63.4:2003.

3.2 DESCRIPTION OF TEST MODES
The EUT has been tested under engineering test mode condition and the EUT staying in
continuous transmitting mode.

3.3 FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS
(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in any
of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-134
6.31175 - 6.31225 123-138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 ®
13.36- 1341
L Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
2 Above 38.6

(b)Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within
these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies equal
to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be demonstrated
using measurement instrumentation employing a CISPR quasi-peak detector. Above 1000 MHz,
compliance with the emission limits in Section 15.209 shall be demonstrated based on the
average value of the measured emissions. The provisions in Section 15.35 apply to these
measurements.
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4. FCC PART 74 REQUIREMENTS

4.1 RADIATED SPURIOUS EMISSION

TEST LIMITS

According to CFR 47 section 74.861 e (6)(iii), the mean power of emissions shall be attenuated
below the mean output power of the transmitter in accordance with the following schedule:

The power of any emission outside of the authorized operating frequency ranges must be lower
than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a
frequency including its 10th harmonic.

The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(dBW) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.

According to CFR 47 section 74.861 e (7), Beyond one megahertz below and above the carrier
frequency, emissions shall comply with the limits specified in section 8.4 of ETSI EN 300 422-1
v1.4.2 (2011-08).

4.2 EMISSION MASK |

TEST LIMITS
- According to CFR 47 section 74.861 e (6), the mean power of emissions shall be attenuated
below the mean output power of the transmitter in accordance with the following schedule:
(1) On any frequency removed from the operating frequency by more than 50 percent up to and
including 100 percent of the authorized bandwidth: at least 25 dB,;

" (2) On any frequency removed from the operating frequency by more than 100 percent up to

and including 250 percent of the authorized bandwidth: at least 35 dB;
(3) On any frequency removed from the operating frequency by more than 250 percent of the
authorized bandwidth: at least 43+10log 10 *(mean output power in watts) dB;

4.3 EMISSION MASK I
TEST LIMITS

- According to ETSI EN 300 422-1 V1.5.1 Clause 8.3.1.2,
a. The transmitter output spectrum shall be within the mask defined in figure 3 where B is the
declared channel bandwidth
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TEST PROCEDURE

a. On atest site, the EUT shall be placed on a turntable and in the position closest to the normal
use as declared by the user.

b. The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to
correspond to the transmitter.

c. The output of the antenna shall be connected to the measuring receiver and either a peak or
guasi-peak detector was used for the measurement as indicated on the report. The detector
selection is based on how close the emission level was approaching the limit.

d. The transmitter shall be switched on; if possible, without the modulation and the measurement
receiver shall be tuned to the frequency of the transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until the
measuring receiver detects a maximum signal level.

f. The transmitter shall than be rotated through 360°in the horizontal plane, until the maximum
signal level is detected by the measuring receiver.

g The test antenna shall be raised and lowered again through the specified range of height until
the measuring receiver detects a maximum signal level.

h The maximum signal level detected by the measuring receiver shall be noted.

i The measurement shall be repeated with the test antenna set to horizontal polarization.
j Replace the antenna with a proper Antenna (substitution antenna).

k The substitution antenna shall be oriented for vertical polarization and, if necessary, the length
of the substitution antenna shall be adjusted to correspond to the frequency of transmitting.
| The substitution antenna shall be connected to a calibrated signal generator.

m If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

n The test antenna shall be raised and lowered through the specified range of the height to
ensure that the maximum signal is received.

o The input signal to substitution antenna shall be adjusted to the level that produces a level
detected by the measuring receiver, that is equal to the level noted while the transmitter
radiated power was measured, corrected for the change of input attenuation setting of the
measuring receiver.

p The input level to the substitution antenna shall be recorded as power level in dBm, corrected
for any change of input attenuator setting of the measuring receiver.

g The measurement shall be repeated with the test antenna and the substitution antenna
oriented for horizontal polarization.

TEST CONFIGURATION

(A) Radiated Emission Test-Up Frequency Above 30MHz
Ground Plane

Antenna
Dt distance

D: 3 meter 14m

+——»

!

0.8m

+

Signal Generator

Turntable L]:rI

Substituted Biconical or LP Biconical lor LP

Spectrum analyzer

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. j Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com
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(B) Radiated Emission Test-Up Frequency Above 1GHz

Ground plane

Antenna mast

D: distance 1-4 meter

Horn
) antenna Ll:l—l
Signal /\
SETTETAior )
Substituted Horn
Spectrum
antenna
analyzer/pre-amp
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, t

1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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Report No.: STS2108135W01

Band A
(30-6000)MHz
The Worst Test Results Low Channel 550.725 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(dBm) (dBm) (dBm) (dBm)
1101.10 -39.65 6.88 4.72 -37.49 -13.00 -24.49 H
1651.91 -38.69 9.63 7.08 -36.14 -13.00 -23.14 H
2202.67 -30.78 10.50 10.92 | -31.20 -13.00 -18.20 H
1100.83 -43.14 6.88 4.72 -40.98 -13.00 -27.98 Y,
1651.99 -43.49 9.63 7.08 -40.94 -13.00 -27.94 Y,
2202.51 -42.33 10.50 10.92 | -42.75 -13.00 -29.75 Vv
The Worst Test Results Mid Channel 557.925 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(dBm) (dBm) (dBm) (dBm)
1115.15 -36.09 6.88 4.72 -33.93 -13.00 -20.93 H
1673.36 -42.61 9.63 7.08 -40.06 -13.00 -27.06 H
2231.04 -37.75 10.50 10.92 | -38.17 -13.00 -25.17 H
1115.26 -37.06 6.88 4.72 -34.90 -13.00 -21.90 Y,
1673.36 -31.79 9.63 7.08 -29.24 -13.00 -16.24 Y,
2231.07 -36.31 10.50 10.92 | -36.73 -13.00 -23.73 Y,
The Worst Test Results High Channel 565.425 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1130.59 -36.09 6.88 4.72 -33.93 -13.00 -20.93 H
1696.31 -42.61 9.63 7.08 -40.06 -13.00 -27.06 H
2261.52 -37.75 10.50 10.92 -38.17 -13.00 -25.17 H
1130.50 -37.06 6.88 4.72 -34.90 -13.00 -21.90 \%
1696.32 -31.79 9.63 7.08 -29.24 -13.00 -16.24 \%
2261.41 -36.31 10.50 10.92 -36.73 -13.00 -23.73 \%

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.iu
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Band B
(30-6000)MHz
The Worst Test Results Low Channel 572.125 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(dBm) (dBm) (dBm) (dBm)
1142.84 -39.65 6.88 4.72 -37.49 -13.00 -24.49 H
1716.46 -38.87 9.63 7.08 -36.32 -13.00 -23.32 H
2288.05 -30.60 10.50 10.92 | -31.02 -13.00 -18.02 H
1143.11 -43.10 6.88 4.72 -40.94 -13.00 -27.94 Y,
1716.33 -43.90 9.63 7.08 -41.35 -13.00 -28.35 \Y,
2288.11 -42.44 10.50 10.92 | -42.86 -13.00 -29.86 Y,
The Worst Test Results Mid Channel 579.325 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1157.87 -36.33 6.88 4.72 -34.17 -13.00 -21.17 H
1737.76 -43.00 9.63 7.08 -40.45 -13.00 -27.45 H
2317.05 -37.95 10.50 10.92 | -38.37 -13.00 -25.37 H
1158.01 -37.11 6.88 4.72 -34.95 -13.00 -21.95 Y,
1737.78 -31.47 9.63 7.08 -28.92 -13.00 -15.92 Y,
2317.28 -36.57 10.50 10.92 | -36.99 -13.00 -23.99 Y,
The Worst Test Results High Channel 586.825 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1173.53 -35.81 6.88 4.72 -33.65 -13.00 -20.65 H
1760.53 -42.99 9.63 7.08 -40.44 -13.00 -27.44 H
2347.57 -37.82 10.50 10.92 -38.24 -13.00 -25.24 H
1173.45 -37.46 6.88 4.72 -35.30 -13.00 -22.30 \%
1760.51 -31.30 9.63 7.08 -28.75 -13.00 -15.75 \%
2347.63 -36.45 10.50 10.92 -36.87 -13.00 -23.87 \%

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band C
(30-6000)MHz
The Worst Test Results Low Channel 518.175 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(dBm) (dBm) (dBm) (dBm)
1035.96 -36.27 6.88 4.72 -34.11 -13.00 -21.11 H
1554.39 -42.97 9.63 7.08 -40.42 -13.00 -27.42 H
2072.14 -37.95 10.50 10.92 | -38.37 -13.00 -25.37 H
1035.95 -37.27 6.88 4.72 -35.11 -13.00 -22.11 Y,
1554.58 -31.65 9.63 7.08 -29.10 -13.00 -16.10 Y,
2072.00 -36.50 10.50 10.92 | -36.92 -13.00 -23.92 Vv
The Worst Test Results Mid Channel 525.375 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1050.17 -36.27 6.88 4.72 -34.11 -13.00 -21.11 H
1576.69 -42.97 9.63 7.08 -40.42 -13.00 -27.42 H
2101.22 -37.95 10.50 10.92 | -38.37 -13.00 -25.37 H
1050.16 -37.27 6.88 4.72 -35.11 -13.00 -22.11 Y,
1576.64 -31.65 9.63 7.08 -29.10 -13.00 -16.10 Y,
2101.41 -36.50 10.50 10.92 | -36.92 -13.00 -23.92 Y,
The Worst Test Results High Channel 532.875 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1065.53 -35.89 6.88 4.72 -33.73 -13.00 -20.73 H
1598.47 -42.86 9.63 7.08 -40.31 -13.00 -27.31 H
2131.28 -38.05 10.50 10.92 -38.47 -13.00 -25.47 H
1065.62 -37.53 6.88 4.72 -35.37 -13.00 -22.37 \%
1598.74 -31.28 9.63 7.08 -28.73 -13.00 -15.73 \%
2131.18 -36.04 10.50 10.92 -36.46 -13.00 -23.46 \%

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band D
(30-6000)MHz
The Worst Test Results Low Channel 533.375 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(dBm) (dBm) (dBm) (dBm)
1065.75 -39.86 6.88 4.72 -37.70 -13.00 -24.70 H
1600.45 -39.08 9.63 7.08 -36.53 -13.00 -23.53 H
2133.22 -30.51 10.50 10.92 | -30.93 -13.00 -17.93 H
1065.95 -43.02 6.88 4.72 -40.86 -13.00 -27.86 Y,
1600.81 -43.65 9.63 7.08 -41.10 -13.00 -28.10 Y,
2133.09 -42.37 10.50 10.92 | -42.79 -13.00 -29.79 Vv
The Worst Test Results Mid Channel 540.575 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1081.16 -36.39 6.88 4.72 -34.23 -13.00 -21.23 H
1621.76 -42.97 9.63 7.08 -40.42 -13.00 -27.42 H
2162.40 -37.64 10.50 10.92 | -38.06 -13.00 -25.06 H
1081.15 -37.00 6.88 4.72 -34.84 -13.00 -21.84 Y,
1621.35 -31.76 9.63 7.08 -29.21 -13.00 -16.21 Y,
2162.26 -36.47 10.50 10.92 | -36.89 -13.00 -23.89 Y,
The Worst Test Results High Channel 548.075 MHz
S PMea Limit Margin
Frequency(MHz) | G.Lev | Ant(dBi) | Loss Polarity
(@Bm) (dBm) (dBm) (dBm)
1096.58 -35.89 6.88 4.72 -33.73 -13.00 -20.73 H
1644.72 -42.92 9.63 7.08 -40.37 -13.00 -27.37 H
2192.46 -37.70 10.50 10.92 -38.12 -13.00 -25.12 H
1096.59 -37.21 6.88 4.72 -35.05 -13.00 -22.05 \%
1644.32 -31.73 9.63 7.08 -29.18 -13.00 -16.18 \%
2192.23 -36.14 10.50 10.92 | -36.56 -13.00 -23.56 \Y,

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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ETSI EN 300 422-1 Clause 8.4 Spurious emissions:
Band A
Low channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H

o
00
10
20
30 M4 M
40 1] 1 [ M3 M
E 50 ‘ e ]
§ - u
=70 3 Mst
w0 /A m M2
o M"mew
o % 100 20 00 a0 s0 im0 1500 2000 248953000 00 13000
Frequency (MH2)
F"(*,\C}ﬁfzr)‘cy '(Tje;'r‘#)t ngcé;;r P('é E';r'g;'t O"‘Z;é-)'m't Table (o) ANT EUT Verdict
34.506 -75.02 -4.32 -36.0 -39.02 0.00 Horizontal Vertical Pass
250.956 -81.09 -2.33 -36.0 -45.09 8.00 Horizontal Vertical Pass
919.319 -68.87 9.57 -36.0 -32.87 5.00 Horizontal Vertical Pass
1101.000 -32.87 12.19 -30.0 -2.87 1.00 Horizontal Vertical Pass
3302.500 -41.41 2.02 -30.0 -11.41 8.00 Horizontal Vertical Pass
12872.500 -34.05 23.81 -30.0 -4.05 0.00 Horizontal Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Vertical
RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V
10-
0.0
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-20

M6

M4
M5

o . ] \ MM
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= ¥
E w1 MWW
Y
3
70 1 b 9
ot N e
10E+2725 50 100 200 400 600 800 1000 1500 2000 2483.5 3000 6000 13600
Frequency (MHz)

Frequency Result Factor PK Limit Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
34.750 -59.62 -4.32 -36.0 -23.62 8.00 Vertical Vertical Pass

242.913 -80.11 -2.05 -36.0 -44.11 1.00 Vertical Vertical Pass
619.994 -68.96 7.28 -54.0 -14.96 10.00 Vertical Vertical Pass

1652.500 -30.85 12.07 -30.0 -0.85 1.00 Vertical Vertical Pass

3302.500 -37.38 2.15 -30.0 -7.38 1.00 Vertical Vertical Pass

12112.500 -32.76 23.63 -30.0 -2.76 7.00 Vertical Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Mid channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H

10-
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25 50 100 200 400 600 800 1000 1500 2000 2483.53000 6000 13000
Frequency (MHz)

F"(*mez';cy gegr‘:]')t ngcé?r P('é l';r’]‘;'t O"Z; |'3-)'m't Table (0) ANT EUT Verdict

35.237 -73.99 -4.31 -36.0 -37.99 7.00 Horizontal Vertical Pass

250.956 -80.80 -2.33 -36.0 -44.80 8.00 Horizontal Vertical Pass

928.338 -69.58 9.01 -36.0 -33.58 2.00 Horizontal Vertical Pass

1673.500 -40.89 11.69 -30.0 -10.89 4.00 Horizontal Vertical Pass

3345.000 -40.78 2.15 -30.0 -10.78 8.00 Horizontal Vertical Pass
11887.500 -34.30 22.71 -30.0 -4.30 0.00 Horizontal Vertical Pass
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Vertical
RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V
10-
0.0
-10
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1.0E+2-% i
25 50 100 200 400 600 800 1000 1500 2000 2483.5 3000 6000 13000
Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.356 -61.34 -4.51 -36.0 -25.34 6.00 Vertical Vertical Pass

238.038 -80.07 -2.62 -36.0 -44.07 7.00 Vertical Vertical Pass
892.750 -68.22 8.56 -36.0 -32.22 6.00 Vertical Vertical Pass

2232.000 -41.54 16.93 -30.0 -11.54 10.00 Vertical Vertical Pass

3347.500 -37.53 2.23 -30.0 -7.53 1.00 Vertical Vertical Pass

12132.500 -32.39 23.63 -30.0 -2.39 8.00 Vertical Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t
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High channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H
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Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
34.994 -74.90 -4.32 -36.0 -38.90 8.00 Horizontal Vertical Pass

257.781 -80.55 -2.56 -36.0 -44.55 1.00 Horizontal Vertical Pass
954.906 -68.99 9.27 -36.0 -32.99 4.00 Horizontal Vertical Pass

2261.500 -39.03 17.42 -30.0 -9.03 2.00 Horizontal Vertical Pass

3392.500 -42.27 2.31 -30.0 -12.27 1.00 Horizontal Vertical Pass

12920.001 -33.61 23.95 -30.0 -3.61 0.00 Horizontal Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,
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Vertical
RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V
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Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
35.237 -60.37 -4.31 -36.0 -24.37 6.00 Vertical Vertical Pass

244,131 -80.63 -2.09 -36.0 -44.63 10.00 Vertical Vertical Pass
900.306 -68.55 8.83 -36.0 -32.55 8.00 Vertical Vertical Pass

2262.000 -40.12 17.42 -30.0 -10.12 4.00 Vertical Vertical Pass

3392.500 -38.76 2.31 -30.0 -8.76 3.00 Vertical Vertical Pass

12052.500 -32.68 23.21 -30.0 -2.68 8.00 Vertical Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd.

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com




o~ ', 72 Page 29 of 108 Report No.: STS2108135W01
Band B
Low channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H
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F"(*mez';cy gegr‘:]')t ngcé?r P('é l';r’]‘;'t O"‘(eéé)'m't Table (0) ANT EUT Verdict
40.356 -72.96 -4.51 -36.0 -36.96 1.00 Horizontal Vertical Pass
247.300 -80.37 -2.20 -36.0 -44.37 2.00 Horizontal Vertical Pass
960.756 -68.10 9.62 -36.0 -32.10 1.00 Horizontal Vertical Pass
1716.500 -40.78 11.71 -30.0 -10.78 10.00 Horizontal Vertical Pass
3432.500 -40.99 2.80 -30.0 -10.99 5.00 Horizontal Vertical Pass
12822.500 -33.99 23.60 -30.0 -3.99 0.00 Horizontal Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Vertical
RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V
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Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.356 -60.80 -4.51 -36.0 -24.80 6.00 Vertical Vertical Pass

239.256 -78.17 -2.20 -36.0 -42.17 0.00 Vertical Vertical Pass
893.969 -68.87 8.60 -36.0 -32.87 1.00 Vertical Vertical Pass

1716.500 -32.63 11.71 -30.0 -2.63 10.00 Vertical Vertical Pass

3432.500 -36.92 2.77 -30.0 -6.92 5.00 Vertical Vertical Pass

12672.500 -32.76 23.79 -30.0 -2.76 2.00 Vertical Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.




Page 31 of 108

Report No.: STS2108135W01

Mid channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H
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Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
34.506 -73.30 -4.32 -36.0 -37.30 10.00 Horizontal Vertical Pass

243.644 -80.76 -2.08 -36.0 -44.76 2.00 Horizontal Vertical Pass
918.100 -69.17 9.53 -36.0 -33.17 7.00 Horizontal Vertical Pass

1738.000 -36.31 12.36 -30.0 -6.31 9.00 Horizontal Vertical Pass

3475.000 -39.95 3.42 -30.0 -9.95 1.00 Horizontal Vertical Pass

11395.000 -33.23 22.21 -30.0 -3.23 9.00 Horizontal Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Vertical

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V
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w0

-80 \WM\/\// y\ﬂ‘ "

rare
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1.0E+2-F T i
25 50 100 200 400 600 800 1000 1500 2000 2483.5 3000 6000 13000
Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.112 -60.47 -4.32 -36.0 -24.47 4.00 Vertical Vertical Pass

243.888 -79.97 -2.08 -36.0 -43.97 5.00 Vertical Vertical Pass
963.194 -68.57 9.54 -36.0 -32.57 4.00 Vertical Vertical Pass

1738.500 -33.49 12.38 -30.0 -3.49 8.00 Vertical Vertical Pass

3475.000 -37.41 3.37 -30.0 -7.41 4.00 Vertical Vertical Pass

12122.500 -32.48 23.63 -30.0 -2.48 8.00 Vertical Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.
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High channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H

10-
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- | L,
E -60

M
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meh
MWA prbl”
1.0E+2 T i
25 50 100 200 400 600 800 1000 1500 2000 2483.5 3000 6000 13000
Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.112 -73.12 -4.32 -36.0 -37.12 7.00 Horizontal Vertical Pass

241.450 -79.69 -2.00 -36.0 -43.69 3.00 Horizontal Vertical Pass
958.562 -68.32 9.54 -36.0 -32.32 0.00 Horizontal Vertical Pass

2347.500 -40.27 18.83 -30.0 -10.27 7.00 Horizontal Vertical Pass

3520.000 -43.77 3.63 -30.0 -13.77 2.00 Horizontal Vertical Pass

12850.000 -33.70 23.71 -30.0 -3.70 0.00 Horizontal Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com
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RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V

Vertical

To-
00
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M6
* P - — M4 M5
40 M
T 0 ,
i3 S i T
20 i
0 \/\M’/ ' M f){k "2
%0 M{Wwy \M 'Mﬂ W
10842+, ‘ ‘
F"(*mez';cy gegr‘:]')t ngcé?r P('é l';g;'t O"‘(B(;é)'m't Table (0) ANT EUT Verdict
35.237 -60.37 -4.31 -36.0 -24.37 6.00 Vertical Vertical Pass
252.175 -80.79 -2.37 -36.0 -44.79 6.00 Vertical Vertical Pass
965.875 -66.95 9.46 -36.0 -30.95 8.00 Vertical Vertical Pass
2347.500 -40.66 18.83 -30.0 -10.66 1.00 Vertical Vertical Pass
3520.000 -40.58 3.65 -30.0 -10.58 2.00 Vertical Vertical Pass
12125.000 -32.67 23.63 -30.0 -2.67 4.00 Vertical Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band C
Low channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H
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1.0E+2 i
25 50 100 200 400 600 800 1000 1500 2000 2483.5 3000 6000 13000
Frequency (MHz)

Frequency Result Factor PK Limit Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.356 -74.47 -4.51 -36.0 -38.47 10.00 Horizontal Vertical Pass

242.669 -79.65 -2.04 -36.0 -43.65 5.00 Horizontal Vertical Pass
912.006 -68.65 9.29 -36.0 -32.65 9.00 Horizontal Vertical Pass

2072.500 -40.22 15.01 -30.0 -10.22 1.00 Horizontal Vertical Pass

3107.500 -44.98 2.90 -30.0 -14.98 7.00 Horizontal Vertical Pass

11882.500 -34.35 22.65 -30.0 -4.35 10.00 Horizontal Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd.

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com
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Vertical

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V

10-
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Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
39.869 -60.59 -4.24 -36.0 -24.59 7.00 Vertical Vertical Pass

243.400 -79.08 -2.07 -36.0 -43.08 4.00 Vertical Vertical Pass
917.369 -68.34 9.50 -36.0 -32.34 10.00 Vertical Vertical Pass

2073.000 -38.16 15.02 -30.0 -8.16 10.00 Vertical Vertical Pass

4145.000 -36.90 4.59 -30.0 -6.90 9.00 Vertical Vertical Pass

12830.000 -32.33 25.18 -30.0 -2.33 2.00 Vertical Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com
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Mid channel
Horizontal
RSE-EN RXTX TEST Case EN00422 EN300 422-TX 25W-136.H
00
10
20
0 M
] - ] : s MM
E o0 L ]
2 T —y
E o M3
70 M1 .
PRIV, W >
A
F"(*mez';cy gegr‘:]')t ngcé?r P('é é:g;'t O"‘(eéé)'m't Table (0) ANT EUT Verdict
35.481 -73.80 -4.31 -36.0 -37.80 5.00 Horizontal Vertical Pass
241.450 -80.36 -2.00 -36.0 -44.36 7.00 Horizontal Vertical Pass
909.325 -68.30 9.18 -36.0 -32.30 8.00 Horizontal Vertical Pass
1576.000 -42.57 12.88 -30.0 -12.57 8.00 Horizontal Vertical Pass
4202.500 -44.24 4.37 -30.0 -14.24 0.00 Horizontal Vertical Pass
12872.500 -34.19 23.81 -30.0 -4.19 2.00 Horizontal Vertical Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.




Page 38 of 108

Report No.: STS2108135W01

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V

Vertical
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Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.112 -60.98 -4.32 -36.0 -24.98 7.00 Vertical Vertical Pass

239.744 -78.89 -2.04 -36.0 -42.89 5.00 Vertical Vertical Pass
962.219 -68.46 9.57 -36.0 -32.46 6.00 Vertical Vertical Pass

1576.500 -38.59 12.88 -30.0 -8.59 2.00 Vertical Vertical Pass

3150.000 -36.04 3.20 -30.0 -6.04 1.00 Vertical Vertical Pass

12865.000 -32.81 25.11 -30.0 -2.81 6.00 Vertical Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com
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High channel
Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H
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25 50 100 200 400 600 800 1000 1500 2000 2483.5 3000 6000 13000
Frequency (MHz)

Frequency Result Factor PK Limit | Over Limit .
(MH2) (dBm) (dB) (dBm) (dB) Table (0) ANT EUT Verdict
40.356 -73.88 -4.51 -36.0 -37.88 2.00 Horizontal Vertical Pass
242.669 -80.56 -2.04 -36.0 -44.56 2.00 Horizontal Vertical Pass
924.681 -69.42 9.27 -36.0 -33.42 7.00 Horizontal Vertical Pass

1598.500 -39.48 12.99 -30.0 -9.48 1.00 Horizontal Vertical Pass

3195.000 -44.18 3.48 -30.0 -14.18 0.00 Horizontal Vertical Pass

12877.500 -33.91 23.83 -30.0 -3.91 3.00 Horizontal Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com
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RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_V

Vertical

10-

M4

M5

R
AT
.
10842+, ‘ ‘
F"(*mez';cy gegr‘:]')t ngcé?r P('é l';g;'t O"‘(B(;é)'m't Table (0) ANT EUT Verdict
34.994 -59.38 -4.32 -36.0 -23.38 5.00 Vertical Vertical Pass
242.181 -79.49 -2.03 -36.0 -43.49 7.00 Vertical Vertical Pass
904.937 -64.22 9.01 -36.0 -28.22 1.00 Vertical Vertical Pass
1599.000 -38.42 12.99 -30.0 -8.42 1.00 Vertical Vertical Pass
4262.500 -38.05 4.43 -30.0 -8.05 3.00 Vertical Vertical Pass
12890.000 -32.43 25.07 -30.0 -2.43 10.00 Vertical Vertical Pass

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road,

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band D
Low channel

Horizontal

RSE-EN RX-TX TEST Case_EN300422_EN300 422-TX_25M-13G_H

o
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o WWJLW ,
o % 100 20 00 a0 s0 im0 1500 2000 248953000 00 13000
Frequency (MH2)
F"(*,\C}ﬁfz';cy '(Tje;'r‘#)t Fgfé;’r P('é E';r':;'t O"‘(e(;é-)'m't Table (0) ANT EUT Verdict
40.600 -75.04 -4.69 -36.0 -39.04 8.00 Horizontal Vertical Pass
241.694 -80.44 -2.01 -36.0 -44.44 2.00 Horizontal Vertical Pass
908.594 -68.77 9.16 -36.0 -32.77 10.00 Horizontal Vertical Pass
1600.000 -38.96 13.00 -30.0 -8.96 4.00 Horizontal Vertical Pass
3200.000 -43.56 3.51 -30.0 -13.56 8.00 Horizontal Vertical Pass
12952.500 -33.37 23.99 -30.0 -3.37 9.00 Horizontal Vertical Pass
A 1/F, Building B, Zhuoke Science Park, No.190 C Road, qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd.

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com
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Report No.: STS2108135W01

Band A
Emission Mask Low Channel

B Keysight Spectrum Analyzer - Swept SA E=R '@'_"5
RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:06:14 PM Oct 08, 2021
[Center Freq 550.725000 MHz . Avg Type: Log-Pwr TRAGE[TZ 345 6
PNO: Wide (5 Trig: Free Run TYPE| E\ rgm
PASS IFGain:Low #Atten: 20 dB DET|

Ref Offset 0.5 dB

1L‘LdB.I'div Ref 2.34 dBm

Mkr1 550.721 MHz
-7.659 dBm

Trace 1Pgss

Center 550.725 MHz
#Res BW 1.0 kHz

Span 2.000 MHz

#VBW 1.0 kHz Sweep 3.113 s (1001 pts)

MSG

‘STATUS ‘

Emission Mask Mid Channel

—

BN Keysight Spectrum Analyzer - Swept SA B
RL RF [soe ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:12:38 PM Oct 08, 2021
[Center Freq 557.925000 MHz i Avg Type: Log-Pwr TRACE112 345 6
PNO: Wide 50 Trig: Free Run TYPE|M MAAAAY

!PASS IFGain:Low #Atten: 20 dB DeT|PPPP PP

Ref Offset 0.5 dB
1L1 dBidiv  Ref 1.73 dBm
o

Mkr1 557.919 MHz
-8.271 dBm

Trace 1Pass

4

Center 557.925 MHz
#Res BW 1.0 kHz

Span 2.000 MHz

#/BW 1.0 kHz Sweep 3.113 s (1001 pts)

MSG

‘STATUS ‘

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com

Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Emission Mask High Channel

RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:09:22 PM Oct 08, 2021
[Center Freq 565.425000 MHz ) Avg Type: Log-Pwr TRACE[T 2375 6
PNO: Wide (5 Trig: Free Run TYPE|M M AR
!PASS IFGain:Low #Atten: 20 dB peT|P PPPPP
Mkr1 565.427 MHz
Ref Offset 0.5 dB
[1deidiv__Ref 1.78 dBm -8.222 dBm
" [ Trace 1 Pass 11—
822
202 nﬂﬂ
31.2 [ 1
422 J
532
64.2 VJ
752 L
-86.2
972 T
Center 565.425 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
IMSG ‘STATUS‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Band B
Emission Mask Low Channel
F Keysight Spectrum Analyzer - Swept SA Tl e =
RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:23:23 PM Oct 08, 2021
[Center Freq 572.125000 MHz ) Avg Type: Log-Pwr TRACE(1 23 4 5 6
PNO: Wide 0 Trig: Free Run TYPE| E\rgm
PASS IFGain:Low #Atten: 20 dB DET|
Mkr1 572.125 MHz
Ref Offset 0.5 dB
{1dB/div__Ref 1.29 dBm -8.711 dBm
“ | Trace 1Pgss 1—
971
0.7
317
427
53,7
647
75,7
-88.7 " ,
7.7
Center 572.125 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
IMSG ‘STATUS‘
Emission Mask Mid Channel
BN Keysight Spectrum Analyzer - Swept SA o e ]
RL [ RF [soe ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:15:31 PM Oct 08, 2021
[Center Freq 579.325000 MHz i Avg Type: Log-Pwr TRACE1]2 3 4 5 6
PNO: Wide 50 Trig: Free Run TYPE|M MAAAAY
!PASS IFGain:Low #Atten: 20 dB per|P PPPPP
Mkr1 579.321 MHz
Ref Offset 0.5 dB
11dBid_ Ref 2.49 dBm -7.509 dBm
Trace 1Pass 1
851
-19.5 %
-30.5
-41.8 h#
525 #
I h\
745 IM
iy
5.5
-95.5
Center 579.325 MHz Span 2.000 MHz
#Res BW 1.0 kHz #/BW 1.0 kHz Sweep 3.113 s (1001 pts)
IMSG ‘STATUS‘
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Emission Mask High Channel

RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:19:29 PM Oct 08, 2021
[Center Freq 586.825000 MHz ) Avg Type: Log-Pwr TRACE[T 2375 6
PNO: Wide (o  1nig: FreeRun TYPE|M My

PASS IFGain:Low #Atten: 20 dB DET/PPPPPP
Ref Offset 0.5 dB Mkr1 586.825 MHz
[1deidiv__Ref 0.80 dBm -9.196 dBm

Trace 1 Pass 4#1 -

Center 586.825 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz

MSG

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

‘STATUS ‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Band C
Emission Mask Low Channel
F Keysight Spectrum Analyzer - Swept SA lE“ﬁl@
RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:32:22 PM Oct 08, 2021
[Center Freq 518.175000 MHz J el Free Run Avg Type: Log-Pwr e L2345 6
!PASS PO Wide G yatten: 2008 DET|PPPPPP
Mkr1 518.173 MHz
Ref Offset 0.5 dB
11 gBrdiv Reef 1(?.950 dBm 3.819 dBm

Trace 1Pass ‘1 ]

Center 518.175 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
IMSG ‘STATUS‘

Emission Mask Mid Channel

Bl Keysight Spectrum Analyzer - Swept SA o e ]
RL [ RF [soe ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:38:36 PM Oct 08, 2021
[Center Freq 525.375000 MHz i Avg Type: Log-Pwr TRACE112 345 6
PNO: Wide 50 Trig: Free Run TYPE|M MAAAAY

!PASS IFGain:Low #Atten: 20 dB DeT|PPPP PP
Mkr1 525.377 MHz

Ref Offset 0.5 dB

j1dBidiv__Ref 10.50 dBm 1.142 dBm

¢ Trace 1Pgss i 1|
-0.80

-
/M !

-44.5

555 Pl

-88.5

Center 525.375 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)

MSG ‘STATUS‘

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Emission Mask High Channel

RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:56:21 PM Oct 08, 2021
[Center Freq 532.875000 MHz . Avg Type: Log-Pwr TRACE[T 2375 6
PNO: Wide (5 Trig: Free Run TYPE E\ym

!PASS IFGain:Low #Atten: 20 dB DET|

Ref Offset 0.5 dB
1L‘LdB.I'div Ref 10.50 dBm

Mkr1 5§32.875 MHz
1.137 dBm

Trace 1Pgss

Center 532.875 MHz
#Res BW 1.0 kHz

Span 2.000 MHz

#VBW 1.0 kHz Sweep 3.113 s (1001 pts)

MSG

‘STATUS ‘

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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Band D
Emission Mask Low Channel
F Keysight Spectrum Analyzer - Swept SA o o ]
RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:46:56 PM Oct 08, 2021
[Center Freq 533.375000 MHz J el Free Run Avg Type: Log-Pwr e L2345 6
!PASS PO Wide G yatten: 2008 DET|PPPPPP
Mkr1 533.371 MHz
Ref Offset 0.5 dB
11 deidiv Ref 9.92 dBm -0.079 dBm
“ | Trace 1Pgss 1

h
-34.1

-45.1

9.1 ¥
Center $33.375 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
IMSG ‘STATUS‘
Emission Mask Mid Channel
Bl Keysight Spectrum Analyzer - Swept SA o e ]
RL [ RF [soe ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:42:07 PM Oct 08, 2021
[Center Freq 540.575000 MHz i Avg Type: Log-Pwr TRACE1]2 3 4 5 6
PNO: Wide 50 Trig: Free Run TYPE|M MAAAAY
!PASS IFGain:Low #Atten: 20 dB per|P PPPPP
Mkr1 540.573 MHz
Ref Offset 0.5 dB
114Bidiy__ Ref 10.07 dBm 0.065 dBm
Trace 1Pass 1
0.93
13 M
229 HI
-33.9 J u
449

| H
ll Ly

779 ;
-88.9
Center 540.575 MHz Span 2.000 MHz
#Res BW 1.0 kHz #/BW 1.0 kHz Sweep 3.113 s (1001 pts)
IMSG ‘STATUS‘
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Emission Mask High Channel

RL | RF [soo ac | [ | SENSE:PULSE] [ ALIGN AUTO | 12:50:01 PM Oct 08, 2021

[Center Freq 548.075000 MHz ) Avg Type: Log-Pwr TRACE[ - 356
PNO: Wide (o  1nig: FreeRun TYPE|M My
PASS IFGain:Low #Atten: 20 dB DET/PPPPPP
MKkr1 548.069 MHz

Ref Offset 0.5 dB
1L‘LdB.I'div Ref 10.50 dBm 1.163 dBm

Trace 1Pgss i1_
-0.60
1.5 dM

|
|

i

Center 548.075 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)

MSG

‘STATUS ‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com




)

—"

Emission Mask Il

Page 50 of 108

Report No.: STS2108135W01

ETSI EN 300 422-1 V1.5.1 Clause 8.3.1.2 The Maximum Measurement of Necessary Bandwidth

Test Plot:
Band A
Frequency Declared Bandwidth B/2 0.35B
550.725 MHz 100K 50K 35K
557.925 MHz 100K 50K 35K
565.425 MHz 100K 50K 35K
Low CH
¥ Kﬁswsrmmz:mm\C;TMx ] [ | SENSE:PULSE] [ AamGhauo | 12:07:20 !ﬁ‘r%&?
[Center Freq 550.725000 MHz 1 - Avg Type: Log-Pwr TRACE[1| 2345 6
[PAss | O de O e 2045 P ey,

Ref Offset 0.5 dB

Mkr1 5§50.721 MHz
-8.209 dBm

1L1 deidiv. Ref 1.79 dBm
+]
Trace 1 Pass

921

=202

312

422

532

Center $50.725 MHz

Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
B Keysight Spectrum Analyzer - Swept SA B
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:06:47 PMOct 08, 2021
[Center Freq 550.725000 MHz i Avg Type: Log-Pwr TRACE[1| 2345 6
PNO:Wide G  1rig: FreeRun TYPE] ;"‘P‘m
PASS IFGain:Low #Atten: 20 dB DET)

Ref Offset 0.5 dB

Mkr1 5§50.721 MHz
-6.823 dBm

‘1

1L1 deidiv_ Ref 3.18 dBm
+]
Trace 1 Pass

782

-188

298

408

E18

Center $50.725 MHz
#Res BW 1.0 kHz

Span 2.000 MHz

#VBW 1.0 kHz Sweep 3.113 s (1001 pts)

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com

1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Mid CH

B Keysight Spectrum Analyzer - Swept SA |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:13:43 PMOct 08, 2021
[Center Freq 557.925000 MHz i Avg Type: Log-Pwr TRACE[1| 2345 6
PNO: Wide GO Trig: Free Run TYPE|M MR
PASS IFGain:Low #Atten: 20 dB DETIAAAAAA
Mkr1 557.921 MHz
Ref Offset 0.5 dB
11 deidv_ Ref 1.06 dBm -8.939 dBm
Trace 1Pass
-9.94
208
38
423
539
4.9
753
869 —
[
973
Center $57.925 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
B Keysight Spectrum Analyzer - Swept SA |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:13:11 PMOCt 08, 2021
[Center Freq 557.925000 MHz i Avg Type: Log-Pwr TRACE[1[2345 6
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IEGain:Low #Atten: 20 dB peTlP PPPPP
Mkr1 557.921 MHz
Ref Offset 0.5 dB
11 daidiy Ref 3.92 dBm -6.084 dBm
Log
Trace 1Pass
-7.08
8.1
-28.1
-40.1
511
£2.1
731
4.1
B5.1 it
Center 557.925 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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High CH

!PASS

11 dBldiv
Lo

BE Keysight Spectrum Analyzer - Swept SA = e =]
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:10:30 PMOct 08, 2021
[Center Freq 565.425000 MHz ) Avg Type: Log-Pwr TRace[ 10325 6
PNO: Wide GO Trig: Free Run TYPE|M MR
IFGain:Low #Atten: 20 dB DETIAAAAAA
Ref Offset 0.5 dB Mkr1 565.425 MHz
Ref 2.28 dBm -7.723 dBm

d Trace 1Pass 1

Center $65.425 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
B Keysight Spectrum Analyzer - Swept SA |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:09:57 PMOct 08, 2021
[Center Freq 565.425000 MHz i Avg Type: Log-Pwr TRACE[1[2345 6
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IEGain:Low #Atten: 20 dB peTlP PPPPP

Ref Offset 0.5 dB

Mkr1 565.425 MHz
-5.421 dBm

. Trace 1 Pass

4

284

W\

B

[

-394

i

Center 565.425 MHz
#Res BW 1.0 kHz

#VBW 1.0 kHz

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road, t

Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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Band B
Frequency Declared Bandwidth B/2 0.35B
572.125 MHz 100K 50K 35K
579.325 MHz 100K 50K 35K
586.825 MHz 100K 50K 35K
Low CH

BE Keysight Spectrum Analyzer - Swept SA B

Comerprgsrzzsoomi— ] L ke R

[PAss | Oide & ghtten: 20dB vy

Rof Offsst05 dB Mkr1 572.125 MHz

11 dBiaiv Ref 1.75 dBm -8.514 dBm

9 [Trace 1P3ss [_‘1\

Center 572.125 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
F Keysight Spectrum Analyzer - Swept SA T e
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:23:56 PM Oct 08, 2021
[Center Freq 572.125000 MHz ) Avg Type: Log-Pwr TRACE[1]23 45 6
PNO: Wide (50 Trig: Free Run TYPE|M MWARAAA
!PASS IFGain:Low #Atten: 20 dB peTlP PPPPP
Mkr1 572.125 MHz
Ref Offset0.5 dB
. ef Offse! -8.414 dBm
Log

Trace 1Pass ﬁ1
|
-9.41

Center $72.125 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Mid CH

Bl Keysight Spectrum Analyzer - Swept SA = |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:16:35 PM Oct 08, 2021
[Center Freq 579.325000 MHz i Avg Type: Log-Pwr TRACE[1]234 5 6
PNO: Wide GO Trig: Free Run TYPE] mgm
!PASS IFGain:Low #Atten: 20 dB DET)
Mkr1 5§79.319 MHz
Ref Offset 0.5 dB
[1dBiv_ Ref 1.04 dBm -8.959 dBm
Trace 1Pass
-8.95
210
320
-43.0
540
650
750
870 ——
I
980
Center $79.325 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
Bl Keysight Spectrum Analyzer - Swept SA = |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:16:03 PM Oct 08, 2021
[Center Freq 579.325000 MHz i Avg Type: Log-Pwr TRACE[1]234 5 6
PNO: Wide GO Trig: Free Run TYPE] ;ll;\m
PASS IFGain:Low #Atten: 20 dB DET

Ref Offset 0.5 dB

Mkr1 579.319 MHz
-6.267 dBm

. Trace 1 Pass

4

Center 579.325 MHz
#Res BW 1.0 kHz

#VBW 1.0 kHz

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

MSG

‘STATUS |

Report No.: STS2108135W01

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.
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High CH

Bl Keysight Spectrum Analyzer - Swept SA = |
L | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:20:45 PMOct 08, 2021
[Center Freq 586.825000 MHz ) Avg Type: Log-Pwr TRece[ T3 25 6
PNO: Wide GO Trig: Free Run TYPE|M MR
PASS IFGain:Low #Atten: 20 dB DETIAAAAAA
Ref Offset 0.5 dB Mkr1 586.825 MHz
[1dBiv_ Ref 1.16 dBm -9.893 dBm

o

9 [Trace 1P3ss l_“‘\

‘_\\_\
Center $86.825 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
B Keysight Spectrum Analyzer - Swept SA |

RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:20:01 PMOct 08, 2021

[Center Freq 586.825000 MHz i Avg Type: Log-Pwr TRACE[1[2345 6

PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IEGain:Low #Atten: 20 dB peTlP PPPPP
Mkr1 586.825 MHz
Ref Offset 0.5 dB
Vidudy  Ref267 dBm -7.326 dBm
Lo

9 [Trace 1P3ss f_*‘l
833 |

-30.3 /

413

Em— =

Center 586.825 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Frequency

Declared Bandwidth

B/2

0.35B

518.175 MHz

100K 50K

35K

525.375 MHz

100K 50K

35K

532.875 MHz

100K 50K

35K

Low CH
BE Keysight Spectrum Analyzer - Swept SA B
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:33:27 PMOCt 08, 2021
[Center Freq 518.175000 MHz i Avg Type: Log-Pwr TRACE[1[2345 6
PNO: Wide G I1rig: FreeRun A AR AAA
PASS IFGain:Low #Atten: 20 dB DET
Mkr1 518.175 MHz
Ref Offset 0.5 dB
11 devciv__ Ref 10.50 dBm 3.660 dBm
Trace 1Pass
-0.50
15
225
335
-44.5
555
B65
775
——
B85
Center 518.175 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
F Keysight Spectrum Analyzer - Swept SA T e
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:32:54 PMOct 08, 2021
[Center Freq 518.175000 MHz ) Avg Type: Log-Pwr TRACE[1]23 45 6
PNO: Wide 0 1rig: FreeRun TYPE Q‘Em
PASS IFGain:Low #Atten: 20 dB DET]
Mkr1 518.177 MHz
Ref Offset 0.5 dB
" o 10.: 1.184 dBm
Log
Trace 1Pass
0.50
115
225
335
-44.5
555
6.5
775
B85 !
Center $18.175 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.190 Cl Road, t

Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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Mid CH

Bl Keysight Spectrum Analyzer - Swept SA = |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:39:40 PM Oct 08, 2021
[Center Freq 525.375000 MHz ) Avg Type: Log-Pwr TRece[ 10325 6
PNO: Wide GO Trig: Free Run TYPE|M MR
PASS IFGain:Low #Atten: 20 dB DETIAAAAAA
Ref Offset 0.5 dB Mkr1 525.373 MHz
[1dBriv_ Ref 10.50 dBm 1.830 dBm

o

. Trace 1 Pass i1\
050

| E—
! —
A
Center $25.375 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
B Keysight Spectrum Analyzer - Swept SA |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:39:08 PM Oct 08, 2021
[Center Freq 525.375000 MHz i Avg Type: Log-Pwr TRACE[1[2345 6
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IEGain:Low #Atten: 20 dB peTlP PPPPP
Mkr1 525.375 MHz
Ref Offset 0.5 dB
11 dBiy Ref 1048 dBm 0.477 dBm
Log
Trace 1 Pass 1
052 / \
16 )\‘FM
225 / V] \
335 m
-44.5 l \
Jqﬁu‘ i\
6.6 / [ J ‘ \
778
865 1
Center 525.375 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS2108135W01

B Keysight Spectrum Analyzer - Swept SA =588 @I
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:57:26 PMOct 08, 2021
[Center Freq 532.875000 MHz ) Avg Type: Log-Pwr TRace[ 10325 6
PNO: Wide G  1rig: FreeRun TYPE| M MU
IFGain:Low #Atten: 20 dB DETIAAAAAA

!PASS

Ref Offset 05 dB

Mkr1 5§32.877 MHz
2.591 dBm

1Lg deidiv. - Ref 10.50 dBm
Trace 1 Pass

Center $32.875 MHz

Span 2.000 MHz

#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
Bl Keysight Spectrum Analyzer - Swept SA = |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:56:53 PM Oct 08, 2021
|Eenter Freq 532.875000 MHz i Avg Type: Log-Pwr TRAcE[T 555
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IFGain:Low #Atten: 20 dB pET|P PPPPP

Ref Offset 0.5 dB

Mkr1 532.873 MHz
1.507 dBm

. Trace 1 Pass

Center $32.875 MHz
#Res BW 1.0 kHz

#VBW 1.0 kHz

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road, t

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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Band D
Frequency Declared Bandwidth B/2 0.35B
533.375 MHz 100K 50K 35K
540.575 MHz 100K 50K 35K
548.075 MHz 100K 50K 35K

Low CH

Bl Keysight Spectrum Analyzer - Swept SA = e )

RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:48:01 PM Oct 08, 2021
|Eenter Freq 533.375000 MHz i Avg Type: Log-Pwr TRAcE[ 555
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA

PASS IFGain:Low #Atten: 20 dB DET[AAAAAA
Mkr1 533.373 MHz

Ref Offset 0.5 dB
|1 diciv__Ref 10.50 dBm 0.979 dBm

-D:D Trace 1Pdss /H1 \
i i

L
LR

Center $33.375 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
F Keysight Spectrum Analyzer - Swept SA T e
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:47:29 PMOct 08, 2021
[Center Freq 533.375000 MHz ) Avg Type: Log-Pwr TRACE[1]23 45 6
PNO: Wide (50 Trig: Free Run TYPE|M MWARAAA
PASS IFGain:Low #Atten: 20 dB peTlP PPPPP
Mkr1 533.375 MHz
Ref Offset 0.5 dB
11 deidiy Ref 10.50 dBm 1.480 dBm
Log

B Trace 1Pass H1 \
n
B
iy

A

75 M L

885 |

Center $33.375 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com
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Mid CH

Report No.: STS2108135W01

B Keysight Spectrum Analyzer - Swept SA =588 @I
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:43:11 PMOCt 08, 2021
[Center Freq 540.575000 MHz ) Avg Type: Log-Pwr TRece[ 10325 6
PNO: Wide G  1rig: FreeRun TYPE| M MU
IFGain:Low #Atten: 20 dB DETIAAAAAA

!PASS

Ref Offset 05 dB

Mkr1 540.573 MHz
1.962 dBm

1Lg deidiv. - Ref 10.50 dBm
Trace 1 Pass

Center 540.575 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
BE Keysight Spectrum Analyzer - Swept SA = e =]
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO 12:42:39 PMOct 08, 2021
[Center Freq 540.575000 MHz i Avg Type: Log-Pwr TRACE[1[2345 6
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IEGain:Low #Atten: 20 dB peTlP PPPPP
Mkr1 540.573 MHz
Ref Offset 0.5 dB
114 ef 10. 1.744 dBm
Log
Trace 1Pass H1\
Center 540.575 MHz Span 2.000 MHz
#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.

Road, t Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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High CH

Report No.: STS2108135W01

B Keysight Spectrum Analyzer - Swept SA =588 @I
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:51:05 PM Oct 08, 2021
[Center Freq 548.075000 MHz ) Avg Type: Log-Pwr TRece[ T3 25 6
PNO: Wide G  1rig: FreeRun TYPE| M MU
IFGain:Low #Atten: 20 dB DETIAAAAAA

!PASS

Ref Offset 05 dB

Mkr1 548.071 MHz
1.639 dBm

1Lg deidiv. - Ref 10.50 dBm
Trace 1 Pass

Center 548.075 MHz

Span 2.000 MHz

#Res BW 1.0 kHz #VBW 1.0 kHz Sweep 3.113 s (1001 pts)
MSG‘ ‘STATUS|
Bl Keysight Spectrum Analyzer - Swept SA = |
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:50:32 PM Oct 08, 2021
|Eenter Freq 548.075000 MHz i Avg Type: Log-Pwr TRAcE[T 555
PNO: Wide GO Trig: Free Run TYPE|M M#ARAA
!PASS IFGain:Low #Atten: 20 dB pET|P PPPPP

Ref Offset 0.5 dB

Mkr1 548.077 MHz
1.968 dBm

. Trace 1 Pass

Center 548.075 MHz
#Res BW 1.0 kHz

#VBW 1.0 kHz

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

A 1/F, Building B, Zhuoke Science Park, No.190 Cl

Road, t

Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Http://www stsapp.com E-mail: sts@stsapp.com
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4.4 FREQUENCY STABILITY VS. TEMPERATURE & VOLTAGE
TEST LIMIT

According to CFR 47 section 74.861 e (4), the frequency tolerance of the transmitter shall be
0.005 percent.

TEST CONFIGURATION

Climate Chamber

Spectrum analyzer RE
Or Receijver Attenuator

[ —

EUT

Variable DC power supply

TEST PROCEDURE
The EUT was connected to an external DC power supply and the RF output was connected to a
frequency counter via feed through attenuators. The EUT was placed inside the temperature

a chamber. The DC leads and the RF output cable, exited the chamber through an opening made
for that purpose.
After the temperature stabilized the frequency output was recorded form the counter.
An external variable DC power supply was connected to the battery terminals of the equipment
under test.

b. For hand carried, battery powered equipment primary supply voltage was reduced to the
battery operating end point as specified by the manufacturer. The output frequency was
recorded for each battery voltage.

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. j Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com
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(1) Frequency stability versus input voltage (Supply Nominal voltage is DC 3.7V)

(2) Frequency stability versus input voltage (Supply battery operating end point which shall be
specified by the manufacturer DC 4.07V)

Band A
Reference Frequency: 550.725MHz
Environment Frequency Error
Power Supply Frequency Error (%)
Temperature (°C) (H2)

3.33V, DC 20 4284 0.000778
3.70V, DC 20 4288 0.000779
4.07V, DC 20 4284 0.000778
BEP 20 4277 0.000777

Reference Frequency: 550.725MHz

Environment

Frequency Deviation measured with time Elapse(30 minutes)

Temperature(°C) | Frequency Error (Hz) | Frequency Error (%) | Limit (%) Results

50 4286 0.000778

40 4286 0.000778

30 4281 0.000777

20 4288 0.000779

10 4285 0.000778 0.00500 PASS
0 4286 0.000778

-10 4291 0.000779

-20 4285 0.000778

-30 4284 0.000778

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. j Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com
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Reference Frequency: 557.925MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 4542 0.000814
3.70v, DC 20 4534 0.000813
4.07V, DC 20 4540 0.000814
BEP 20 4533 0.000812

Reference Frequency: 557.925MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 4537 0.000813
40 4537 0.000813
30 4538 0.000813
20 4539 0.000814
10 4533 0.000812 0.00500 PASS
0 4537 0.000813
-10 4540 0.000814
-20 4541 0.000814
-30 4537 0.000813
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Reference Frequency: 565.425MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (Hz)
3.33v, DC 20 941 0.000166
3.70V, DC 20 943 0.000167
4.07V, DC 20 941 0.000166
BEP 20 944 0.000167

Reference Frequency: 565.425MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 946 0.000167
40 943 0.000167
30 949 0.000168
20 951 0.000168
10 947 0.000167 0.00500 PASS
0 952 0.000168
-10 950 0.000168
-20 949 0.000168
-30 943 0.000167

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band B
Reference Frequency: 572.125MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 681 0.000119
3.70v, DC 20 685 0.000120
4.07V, DC 20 692 0.000121
BEP 20 683 0.000119

Reference Frequency: 572.125MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 682 0.000119
40 682 0.000119
30 687 0.000120
20 684 0.000120
10 688 0.000120 0.00500 PASS
0 686 0.000120
-10 685 0.000120
-20 680 0.000119
-30 685 0.000120

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. j Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com




=\_£'= Page 67 of 108 Report No.: STS2108135W01
Reference Frequency: 579.325MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 2496 0.000431
3.70v, DC 20 2501 0.000432
4.07V, DC 20 2491 0.000430
BEP 20 2493 0.000430

Reference Frequency: 579.325MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 2496 0.000431
40 2499 0.000431
30 2495 0.000431
20 2489 0.000430
10 2496 0.000431 0.00500 PASS
0 2497 0.000431
-10 2500 0.000432
-20 2492 0.000430
-30 2496 0.000431

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Reference Frequency: 586.825MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (Hz)
3.33v, DC 20 1404 0.000239
3.70V, DC 20 1409 0.000240
4.07V, DC 20 1404 0.000239
BEP 20 1397 0.000238

Reference Frequency: 586.825MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1408 0.000240
40 1404 0.000239
30 1405 0.000239
20 1405 0.000239
10 1408 0.000240 0.00500 PASS
0 1406 0.000240
-10 1409 0.000240
-20 1408 0.000240
-30 1403 0.000239

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band C
Reference Frequency: 518.175MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 1626 0.000314
3.70v, DC 20 1626 0.000314
4.07V, DC 20 1622 0.000313
BEP 20 1629 0.000314

Reference Frequency: 518.175MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1628 0.000314
40 1628 0.000314
30 1633 0.000315
20 1628 0.000314
10 1630 0.000315 0.00500 PASS
0 1627 0.000314
-10 1625 0.000314
-20 1629 0.000314
-30 1625 0.000314

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Reference Frequency: 525.375MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 1173 0.000223
3.70v, DC 20 1174 0.000223
4.07V, DC 20 1171 0.000223
BEP 20 1176 0.000224

Reference Frequency: 525.375MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1172 0.000223
40 1173 0.000223
30 1169 0.000223
20 1178 0.000224
10 1173 0.000223 0.00500 PASS
0 1166 0.000222
-10 1169 0.000223
-20 1174 0.000223
-30 1175 0.000224

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Reference Frequency: 532.875MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (Hz)
3.33v, DC 20 1040 0.000195
3.70V, DC 20 1044 0.000196
4.07V, DC 20 1039 0.000195
BEP 20 1039 0.000195

Reference Frequency: 532.875MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1039 0.000195
40 1037 0.000195
30 1040 0.000195
20 1035 0.000194
10 1038 0.000195 0.00500 PASS
0 1040 0.000195
-10 1037 0.000195
-20 1035 0.000194
-30 1037 0.000195

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band D
Reference Frequency: 533.375MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 1424 0.000267
3.70v, DC 20 1421 0.000266
4.07V, DC 20 1420 0.000266
BEP 20 1416 0.000265

Reference Frequency: 533.375MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1419 0.000266
40 1421 0.000266
30 1420 0.000266
20 1420 0.000266
10 1419 0.000266 0.00500 PASS
0 1424 0.000267
-10 1427 0.000268
-20 1416 0.000265
-30 1418 0.000266

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Reference Frequency: 540.575MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (H2)
3.33v, DC 20 1480 0.000274
3.70v, DC 20 1476 0.000273
4.07V, DC 20 1479 0.000274
BEP 20 1481 0.000274

Reference Frequency: 540.575MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1481 0.000274
40 1482 0.000274
30 1481 0.000274
20 1477 0.000273
10 1475 0.000273 0.00500 PASS
0 1484 0.000275
-10 1481 0.000274
-20 1479 0.000274
-30 1483 0.000274

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Reference Frequency: 548.075MHz
Power Supply Environment Frequency Error Frequency Error (%)
Temperature (°C) (Hz)
3.33v, DC 20 1094 0.000200
3.70v, DC 20 1102 0.000201
4.07V, DC 20 1097 0.000200
BEP 20 1096 0.000200

Reference Frequency: 548.075MHz

Environment Frequency Deviation measured with time Elapse(30 minutes)
Temperature(°C) Frequency Error (Hz) | Frequency Error (%) Limit (%) Results
50 1096 0.000200
40 1097 0.000200
30 1096 0.000200
20 1092 0.000199
10 1094 0.000200 0.00500 PASS
0 1093 0.000199
-10 1098 0.000200
-20 1095 0.000200
-30 1097 0.000200

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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4.5 OCCUPIED BANDWIDTH

TEST LIMIT
According to CFR 47 section 74.861 e (5), the operating bandwidth shall no exceed 200 KHz.
Near the carrier an emission mask is defined by the standard.

TEST CONFIGURATION

EUL Attenuator Analyzer

TEST PROCEDURE
The RF output of the transceiver was connected to the input of the spectrum analyzer through

" sufficient attenuation.
Set Occupied Bandwidth was measured with a occupied bandwidth function of the analyzer.

b. The near the carrier emissions are measured by normal power measurement function of the

analyzer.
c. Set SPA Max hold. Mark peak, 99%.

qu, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit
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TEST RESULT

Band A
Frequency(MHz) Occupied Bandwidth(KHz) Limit(KHz)
550.725 30.291 200
557.925 30.110 200
565.425 30.011 200

Occupied bandwidth of Low Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW [=n e
RL | RF [s0e ac | | | SENSE:PULSE] ALIGN AUTO | 12:05:41 PMOct 08, 2021
Eenter Freq 550.725000 MHz | Center Freq: 550.725000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #IFGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBldiv Ref §.00 dBm

Log
-5.00
-15.0 ey Vr\
250
-35.0 f
450 r’ﬂ\w nAlW“'\/VM M"“-’“ N"‘U-’\'r\r’\‘
55.0 J/ H\
550 AR s Pl W o] i P i
-75.0
550
Center 550.7 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power -0.48 dBm
30.291 kHz

Transmit Freq Error -4.136 kHz OBW Power 99.00 %

x dB Bandwidth 33.09 kHz x dB -20.00 dB
MSG ‘STATUS|

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit 1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Occupied bandwidth of Mid Channel (Maximum)
BN Keysight Spectrum Analyzer - Occupied BW ==
RL RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:12:06 PM Oct 08, 2021
Eenter Freq 557.925000 MHz | Center Freq: 557.925000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
I10 dBldiv Ref 5,00 dBm
Log
-5.00
-15.0 i v
-25.0
-36.0 J
o Al Sydadasal
-55.0 JJ/ \
-55.0 T P ey o AT R i, ron, a i)
-75.0
-85.0
Center 557.9 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power -0.58 dBm
30.110 kHz
Transmit Freq Error -4.566 kHz OBW Power 99.00 %
x dB Bandwidth 32.84 kHz xdB -20.00 dB
MSG ‘STATUS|

Occupied bandwidth of High Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:08:48 PM Oct 08, 2021
Eenter Freq 565.425000 MHz | Center Freq: 565.425000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBidiv Ref 5,00 dBm
Log

-5.00
150 s o
-25.0
360 i
5.0 s P AT
. J/ \R
N T e Ns Cr e rrere
-75.0
-85.0
Center 565.4 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power -0.41 dBm
30.011 kHz
Transmit Freq Error 254 Hz OBW Power 99.00 %
x dB Bandwidth 32.66 kHz x dB -20.00 dB
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit 1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Band B
Frequency(MHZz) Occupied Bandwidth(KHz) Limit(KHz)
572.125 29.507 200
579.325 30.269 200
586.825 29.804 200
Occupied bandwidth of Low Channel (Maximum)
BN Keysight Spectrum Analyzer - Occupied BW (===
RL | RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:22:51 PMOct 08, 2021
Eenter Freq 572.125000 MHz | Ce_nter Freq: 572.125000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
I10 dBidiv Ref 5,00 dBm
Log
-5.00
5.0 r‘v Vv \{’r\
-25.0
360
o Mypassnt” Tenedannf
. mf‘ H\W
322 o T A7 T g ot ot ]
-85.0
Center 572.1 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
QOccupied Bandwidth Total Power -0.36 dBm
29.507 kHz
Transmit Freq Error 574 Hz OBW Power 99.00 %
x dB Bandwidth 33.02 kHz x dB -20.00 dB
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit 1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Occupied bandwidth of Mid Channel (Maximum)
B Keysight Spectrum Analyzer - Occupied BW (===
RL RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:15:00 PM Oct 08, 2021
Eenter Freq 579.325000 MHz | Center Freq: 579.325000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
I10 dBldiv Ref 5,00 dBm
Log
-5.00
150
-25.0
-35.0
-45.0
-55.0
-55.0
-75.0
-85.0
Center 579.3 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
QOccupied Bandwidth Total Power -0.65 dBm
30.269 kHz
Transmit Freq Error -4.420 kHz OBW Power 99.00 %
x dB Bandwidth 33.47 kHz xdB -20.00 dB
MSG ‘STATUS|
Occupied bandwidth of High Channel (Maximum)
BN Keysight Spectrum Analyzer - Occupied BW ==
RL | RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:18:51 PMOct 08, 2021
Eenter Freq 586.825000 MHz | Center Freq: 586.825000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #IFGain:Low #Atten: 20 dB Radio Device: BTS
I10 dBldiv Ref 5,00 dBm
Log
-5.00
150
-25.0
-35.0
-45.0
-55.0
-55.0
-75.0
-85.0
Center 586.8 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power -0.90 dBm
29.804 kHz
Transmit Freq Error 735 Hz OBW Power 99.00 %
x dB Bandwidth 32.44 kHz xdB -20.00 dB
MSG ‘STATUS|
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Band C
Frequency(MHZz) Occupied Bandwidth(KHz) Limit(KHz)
518.175 76.138 200
525.375 74.509 200
532.875 76.685 200

Occupied bandwidth of Low Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:31:49 PM Oct 08, 2021
Eenter Freq 518.175000 MHz | Center Freq: 518.175000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBidiv Ref 15.00 dBm
Log

500
500 F‘ i = —— \\\4
-15.0
250 A N‘V NLM[H )
-35.0 i
i AMP "'ﬂdh L
-45.0 MHW f 4
W W
e M
e =T
-£5.0
-75.0
Center 518.2 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power 13.1 dBm
76.138 kHz
Transmit Freq Error -27 Hz OBW Power 99.00 %
x dB Bandwidth 97.56 kHz x dB -20.00 dB
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit 1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Occupied bandwidth of Mid Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:38:03 PM Oct 08, 2021
Eenter Freq 525.375000 MHz | Center Freq: 525.375000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBldiv Ref 15.00 dBm

Log
400
500 7 A e Y
1150
250 AJJMJ Y‘m‘ et
-35.0 i
-45.0 Muu*.‘,wm wl’“w
o I A
ey T o
85.0
-75.0
Center 525.4 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power 12.7 dBm
74.509 kHz
Transmit Freq Error =130 Hz OBW Power 99.00 %
x dB Bandwidth 111.0 kHz x dB -20.00 dB
MSG ‘STATUS|

Occupied bandwidth of High Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL | RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:34:47 PMOct 08, 2021
Eenter Freq 532.875000 MHz | Center Freq: 532.875000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBidiv Ref 15.00 dBm
Log

500
500 /‘r’“‘uw e — ‘/-'-‘..\
-15.0
50 s T l‘."ﬂjr \"E.“L“J’JL [l
350 i by
-45.0 i ﬂf( L“ 7
i R
-55.0
furts =
-£5.0
-75.0
Center 532.9 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power 12.3 dBm
76.685 kHz
Transmit Freq Error -78 Hz OBW Power 99.00 %
x dB Bandwidth 76.54 kHz x dB -20.00 dB
MSG ‘STATUS|
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Band D
Frequency(MHZz) Occupied Bandwidth(KHz) Limit(KHz)
533.375 92.835 200
540.575 70.485 200
548.075 89.367 200

Occupied bandwidth of Low Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL | RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:46:24 PM Oct 08, 2021
Eenter Freq 533.375000 MHz | Center Freq: 533.375000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBidiv Ref 15.00 dBm
Log

500
-5.00 NERERSN—— SC
1150 "M WH
PR, i -
s WN 1
o I MM\U Wﬁpwm
5.0 b “""H’IWWF
-£5.0
-75.0
Center 533.4 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power 13.5 dBm
92.835 kHz
Transmit Freq Error -1.709 kHz OBW Power 99.00 %
x dB Bandwidth 113.3 kHz x dB -20.00 dB
MSG ‘STATUS|
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Occupied bandwidth of Mid Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:43:44 PMOct 08, 2021
Eenter Freq 540.575000 MHz | Center Freq: 540.575000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBldiv Ref 15.00 dBm

Log
400
500 I}( — m\
1150
250 g, f .
‘f, T AL N
5.0 ,-f' “\I\M
-45.0 i
e I L LY
A0 o
85.0
-75.0
Center 540.6 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power 12.2 dBm
70.485 kHz
Transmit Freq Error -1.068 kHz OBW Power 99.00 %
x dB Bandwidth 89.98 kHz x dB -20.00 dB
MSG ‘STATUS|

Occupied bandwidth of High Channel (Maximum)

B Keysight Spectrum Analyzer - Occupied BW (===
RL | RF [s0Q acC | | | SENSE:PULSE] ALIGN AUTO | 12:49:28 PM Oct 08, 2021
Eenter Freq 548.075000 MHz | Center Freq: 548.075000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS

I10 dBidiv Ref 15.00 dBm
Log

500
-5.00 R e =
-15.0 "r""‘r wﬂl
e i T [ "
50 . VM \
o ﬁmﬂm&w@ MW%MW
-55.0 %L 1
-£5.0
-75.0
Center 548.1 MHz Span 200 kHz
Res BW 1 kHz #VBW 3 kHz Sweep 246.8 ms
Occupied Bandwidth Total Power 13.6 dBm
89.367 kHz
Transmit Freq Error -733 Hz OBW Power 99.00 %
x dB Bandwidth 113.9 kHz x dB -20.00 dB
MSG ‘STATUS|
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4.6 AUDIO FREQUENCY RESPONSE
TEST LIMIT

The audio frequency response is the degree of closeness to which the frequency deviation of the
transmitter follows a prescribed characteristic. The frequency response of the audio modulation

part is measured over a frequency range of 100 Hz to 5000 Hz.

According to CFR 47 section 74.861 e (1), any form of modulation may be used. A maximum
deviation of +75 KHz is permitted when frequency modulation is employed.

TEST CONFIGURATION

Audio
Generator

T ati
EUT Attennator }Ioduhrmn
Analyzer

TEST PROCEDURE
The audio frequency response is the degree of the closeness to which the frequency deviation
of the transmitter follows prescribed characteristics.
The frequency response of the audio modulation part is measured over a frequency range of
100Hz to 5000 Hz.
For 1000 Hz tone reference signal the audio generator level is adjusted to get 20% of the rated
" system deviation.

The deviations obtained over the frequency range from 100 HZ to 5000 Hz are recorded and
d. compared with the reference deviation as follows:

Audio Frequency Response= 20 log (DEV freq/ Dev ref)

a.

b.

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. j Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com




)

',' Page 85 of 108 Report No.: STS2108135W01

TEST RESULT
Audio Frequency Response:

Band A
Frequency(KHz) Deviation(KHz)
0.01 14.89
1 16.18
2 17.40
3 18.46
4 19.41
5 20.32
Frequency Response of Mid Channel
“ Frequency Response
25 1
T 20 —
I ]
3 ]
E_ _/
S 15 1
© i
> 4
()] i
Q10 |
5
0 ] 1 1 1 1 1 1 1 1 1 J
0 2 4 6 8 10 12 14 16 18 20
Frequency(KHz)
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Band B
Frequency(KHz) Deviation(KHz)
0.01 14.89
1 15.87
2 16.72
3 17.97
4 19.16
5 20.23
Frequency Response of Mid Channel
" Frequency Response
25
20 -

Deviation(KHz)
o

10
5
0 ] 1 1 1 1 1 1 1 1 1 J
0 2 4 6 8 10 12 14 16 18 20
Frequency(KHz)
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Band C
Frequency(KHz) Deviation(KHz)
0.01 14.89
1 15.89
2 16.79
3 17.99
4 19.55
5 20.52
Frequency Response of Mid Channel
Frequency Response
30
25
20 —

Deviation(KHz)
o

10
5
0 ] 1 1 1 1 1 1 1 1 1 J
0 2 4 6 8 10 12 14 16 18 20
Frequency(KHz)

A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepil Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com




)

_— ','-' Page 88 of 108 Report No.: STS2108135W01
Band B
Frequency(KHz) Deviation(KHz)
0.01 14.89
1 16.15
2 17.40
3 18.40
4 19.92
5 20.91
Frequency Response of Mid Channel
" Frequency Response
25
I ]
X ]
\E -/
Q15
© ]
> 4
[} i
810
5
0 ] 1 1 1 1 1 1 1 1 1 J
0 2 4 6 8 10 12 14 16 18 20
Frequency(KHz)
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4.7 MODULATION DEVIATION
TEST LIMIT

According to CFR 47 section 2.1047 a, for Voice modulation communication equipment, the
frequency response of the audio modulation circuit over a range of 100 to 5000 Hz shall be

measured.
According to CFR 47 section 74.861 e (3), any form of modulation may be used. A maximum
deviation of +75 KHz is permitted when frequency modulation is employed.

TEST CONFIGURATION

Audio
Generator
Standard Test
EUT Transmitter Receiver
Load

TEST PROCEDURE
Modulation limits is the transmitter circuit’s ability to limit the transmitter form producing
" deviations in excess of rated system deviation.
b. The audio signal generator is connected to the audio input of the EUT with its full rating.
The modulation response is measured at certain modulation frequencies, related to 1000 Hz
" reference signal.
d. Tests are performed for positive and negative modulation.
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TEST RESULT
Modulation Deviation

Band A

0 8.23 6.21 6.70 7.11 7.58
10 14.63 12.62 13.11 13.55 14.01
20 22.90 20.87 21.35 21.83 22.29
30 31.36 27.32 28.78 29.56 30.30
40 31.37 29.36 29.79 31.28 31.77
50 31.44 29.38 29.84 30.33 30.76
60 31.48 29.38 29.88 30.30 30.73
70 31.57 29.50 29.91 30.36 30.80
80 31.57 29.41 29.83 30.26 30.68
90 31.66 29.54 30.01 30.49 30.98
100 31.70 29.54 30.03 30.45 30.91
110 31.76 29.76 30.17 30.62 31.11

Modulation Deviation of Mid Channel

Modulation Limit
0 — 100Hz
—_— 9 ———500Hz
N
T ¥ ——— 1kHz
X o
c —— 2. 5kH
O 20 z
prar} ——— bkHz
R
o
10
(]
5 -
O : 1 1 1 1 1 1 1 1 1 J
0 10 20 30 40 50 60 70 80 90 100
Level(mv)
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Band B
0 8.23 6.15 6.59 7.09 7.58
10 14.39 12.38 12.83 13.26 13.71
20 22.55 20.45 20.90 21.34 21.76
30 30.61 26.54 27.98 28.72 29.48
40 30.61 28.59 28.99 30.40 30.90
50 30.69 28.57 29.06 29.49 29.93
60 30.65 28.48 28.92 29.33 29.81
70 30.70 28.64 29.07 29.54 29.96
80 30.77 28.59 29.06 29.47 29.96
90 30.81 28.67 29.08 29.58 30.03
100 30.83 28.81 29.26 29.76 30.17
110 30.82 28.75 29.16 29.60 30.04
Modulation Deviation of Mid Channel
Modulation Limit
40 — 100Hz
— & —— 500Hz
N
o S -~ 1kHz
X
c —— 2. 5kH
O 20 z
e — bkHz
8 15
3
10
(]
5 -
0 : 1 1 1 1 1 1 1 1 1 J
0 10 20 30 40 50 60 70 80 90 100
Level(mv)
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Band C
0 8.23 6.21 6.64 7.07 7.49
10 14.32 12.31 12.79 13.20 13.65
20 22.54 20.42 20.89 21.38 21.85
30 30.70 26.59 28.09 28.89 29.66
40 30.70 28.59 29.07 30.48 30.94
50 30.65 28.52 28.94 29.37 29.78
60 30.67 28.50 28.99 29.45 29.94
70 30.66 28.65 29.07 29.47 29.94
80 30.72 28.59 29.06 29.52 30.01
90 30.81 28.77 29.22 29.64 30.06
100 30.87 28.69 29.11 29.60 30.09
110 30.90 28.77 29.22 29.68 30.15
Modulation Deviation of Mid Channel
Modulation Limit
40 — 100Hz
— & —— 500Hz
N
o S -~ 1kHz
X
c —— 2. 5kH
O 20 z
e — bkHz
8 15
3
10
(]
5 -
0 : 1 1 1 1 1 1 1 1 1 J
0 10 20 30 40 50 60 70 80 90 100
Level(mv)
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Band D
0 8.23 6.15 6.58 7.04 7.46
10 14.24 12.21 12.63 13.03 13.52
20 22.57 20.39 20.80 21.28 21.73
30 30.89 26.80 28.25 29.01 29.76
40 30.72 28.61 29.02 30.47 30.94
50 30.80 28.75 29.19 29.64 30.13
60 30.78 28.64 29.08 29.53 29.98
70 30.75 28.57 29.06 29.51 30.01
80 30.81 28.72 29.21 29.68 30.16
90 30.78 28.69 29.10 29.57 30.05
100 30.69 28.58 29.04 29.52 29.99
110 30.64 28.59 29.01 29.49 29.89
Modulation Deviation of Mid Channel
Modulation Limit
40 — 100Hz
— & —— 500Hz
N
o S -~ 1kHz
X
c —— 2. 5kH
O 20 z
e — bkHz
8 15
3
10
(]
5 -
0 : 1 1 1 1 1 1 1 1 1 J
0 10 20 30 40 50 60 70 80 90 100
Level(mv)
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4.8 RF OUTPUT POWER

TEST LIMIT

According to CFR 47 section 74.861 e (1), the power of the measured unmodulated carrier power at
the output of the transmitter power amplifier (antenna input power) may not exceed the following:

(i) 54-72, 76-88, and 174-216 MHz bands: 50 mW EIRP

(ii) 470-608 and 614-698: 250 mW conducted power

(iif) 600 MHz duplex gap: 20 mW EIRP

TEST CONFIGURATION
Radiation
Ground Plane

Antenga

D} distance

D: 3 meter J4m

1
ol N\

Turntable I—|:|-'

Substituted Biconical or LP Biconical lor LP

Signal Generator

Spectrum analyzer

Conduction

EUT

Attenuator Analyzer

TEST PROCEDURE(Radiation)

a. On a test site, the EUT shall be placed on a turntable and in the position closest to the normal
use as declared by the user.

b. The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to
correspond to the transmitter.

c. The output of the antenna shall be connected to the measuring receiver and either a peak or
guasi-peak detector was used for the measurement as indicated on the report. The detector
selection is based on how close the emission level was approaching the limit.

d. The transmitter shall be switched on; if possible, without the modulation and the measurement
receiver shall be tuned to the frequency of the transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until the
measuring receiver detects a maximum signal level.

f. The transmitter shall than be rotated through 360°in the horizontal plane, until the maximum
signal level is detected by the measuring receiver.

g The test antenna shall be raised and lowered again through the specified range of height until
the measuring receiver detects a maximum signal level.
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h The maximum signal level detected by the measuring receiver shall be noted.
I The measurement shall be repeated with the test antenna set to horizontal polarization.
j Replace the antenna with a proper Antenna (substitution antenna).

k The substitution antenna shall be oriented for vertical polarization and, if necessary, the length
of the substitution antenna shall be adjusted to correspond to the frequency of transmitting.
| The substitution antenna shall be connected to a calibrated signal generator.

m If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

n The test antenna shall be raised and lowered through the specified range of the height to
ensure that the maximum signal is received.

o The input signal to substitution antenna shall be adjusted to the level that produces a level
detected by the measuring receiver, that is equal to the level noted while the transmitter
radiated power was measured, corrected for the change of input attenuation setting of the
measuring receiver.

p The input level to the substitution antenna shall be recorded as power level in dBm, corrected
for any change of input attenuator setting of the measuring receiver.

g The measurement shall be repeated with the test antenna and the substitution antenna
oriented for horizontal polarization.

TEST PROCEDURE (Conduction)

a The RF output of the transceiver was connected to the input of the spectrum analyzer through
" sufficient attenuation.

. Set the RBW >20BW,VBW>3xRBW.
. Detector = peak.
Sweep time = auto couple.
Trace mode = max hold.
Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level.

Q S0 o O T
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\/
TEST RESULT

Band A
Frequency Peak Output Transmitter Limits
Channel Power Power (mW)
(MHz) (dBm) (mW)
550.725 -2.78 0.527 250
557.925 -2.75 0.531 250
565.425 -2.7 0.537 250
Low Channel
E Keysight Spectrum Analyzer - Swept SA B
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:05:09 PM Oct 08, 2021
Center Freq 550.725000 MHz 1 ) Avg Type: Log-Pwr TRAcEN 0345 6
PNO: Wide G0 Trig: FreeRun TYPE| MR
IFGain:Low #Atten: 20 dB DET|P NNNNN
Mkr1 550.715 MHz
10 dB/div Eeeffogszezt%g?r? -2.78 dBm
Log T
1
278 .
128
228 /
-32.8 / \
428 / \
528 \
528 gl Lt ol
[ AT T A ]
728
£2.8
Center §50.7250 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
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Mid Channel
E O TopECn I ATC T e TR EpTaR = ]
RL | RF [s0Q acC | | SENSE:PULSE] | ALIGN AUTO | 12:11:33 PMOct 08, 2021
ICenter Freq 557.925000 MHz i Avg Type: Log-Pwr
PNO: Wide Trig: Free Run jl_ WA
IFGain:Low #Atten: 20 dB DET|P NMNNNN
Ref Offset 0.5 dB Mkr1 557.919 MHz
10 dBidiv  Ref 7.25 dBm -2.75 dBm
Log T
01
276
128
228
-32.8 / \
// \
528 \
5258 oy \;"\n"‘"-""“ﬂ/ e ]
I omy Y V0 e
728
628
Center §57.9250 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
MSG ‘STATUS|
High Channel
BE Keysight Spectrum Analyzer - Swept SA E]\i/@
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:08:16 PM Oct 08, 2021
Center Freq 565.425000 MHz ) Avg Type: Log-Pwr TRAcEN 035 6
PNO: Wide G  1rig: FreeRun TYPE| M
IFGain:Low #Atten: 20 dB DET|P NNNNN
Mkr1 565.421 MHz
Ref Offset 0.5 dB
E%gBldiv Ref 7.30 dBm -2.70 dBm
¢
270
127
227 / \
327 / \
427
527 \
o o= -
et P T AR,
727
2.7
Center 565.4250 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
MSG ‘STATUS|
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Band B
Frequency Peak Output Transmitter Limi
imits
Channel Power Power (mW)
(MHz2) (dBm) (mW)
572.125 -2.81 0.524 250
579.325 -2.99 0.502 250
586.825 -3.23 0.475 250
Low Channel
BE Keysight Spectrum Analyzer - Swept SA B

RL | RF [s09 ac |

| | SENSE:PULSE] | ALIGN AUTO

| 12:22:19 PMOct 08, 2021

Center Freq 572.125000 MHz

Avg Type: Log-Pwr

Ref Offset 0.5 dB

10 dBidiv. Ref 7.19 dBm
Log

Trig: Free Run

PNO: Wid
e % datten: 20 B

IFGain:Low

TRACE[1[23 45

Mkr1 §72.119 MHz
-2.81 dBm

281

.1

-128

228

528

528 LA,

el

[ AT

728

Center §72.1250 MHz
#Res BW 100 kHz

#VBW 300 kHz

Span 1.000 MHz
Sweep 1.000 ms (1001 pts)
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Mid Channel
E O TopECn I ATC T e TR EpTaR = ]
RL | RF [s0Q acC | | SENSE:PULSE] | ALIGN AUTO | 12:14:28 PMOct 08, 2021
ICenter Freq 579.325000 MHz i Avg Type: Log-Pwr
PNO: Wide Trig: Free Run jl_ WA
IFGain:Low #Atten: 20 dB DET|P NNNNN
Mkr1 579.317 MHz
Ref Offset 0.5 dB
10 dBidiv Ref 7.01 dBm -2.99 dBm
Log T
1
299 .
3.0
230
33.0 / \
/ \
530 \
830 I WWJJ W"V\m f
| T = i P
730
£3.0
Center §79.3250 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
MSG ‘STATUS|
High Channel
BE Keysight Spectrum Analyzer - Swept SA E]\i/@
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:18:20 PMOct 08, 2021
Center Freq 586.825000 MHz ) Avg Type: Log-Pwr TRACE[1| 2345 6
PNO: Wide G  1rig: FreeRun TYPE| M
IFGain:Low #Atten: 20 dB DET|P NNNNN
Ref Offset 0.5 dB Mkr1 586.822 MHz
E%gBldiv Ref 6.77 dBm -3.23 dBm
1
323
132
232 / \
33.2 / \
432
£3.2 /
£3.2 M /‘M \MM A
e AT S e
732
£3.2
Center §86.8250 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
MSG ‘STATUS|
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Band C
Frequency Peak Output Transmitter Limits
Channel Power Power (mW)
(MHz) (dBm) (mW)
518.175 8.86 7.691 250
525.375 8.95 7.852 250
532.875 8.67 7.362 250
Low Channel
BE Keysight Spectrum Analyzer - Swept SA El\i/@
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:31:18 PMOCt 08, 2021
Center Freq 518.175000 MHz 1 ) Avg Type: Log-Pwr TRAcEN 035 6
PNO: Wide G0 Trig: FreeRun TYPE| MR
IFGain:Low #Atten: 20 dB DET|P NNNNN
Mkr1 518.168 MHz
10 gByv Rer 10.50 dBm 8.86 dBm
1
0.500 /_%
950 / \
135 / \
29.5 I‘/ \
395 J"\, \\’\
s AT T
W\,\ﬁ,,mwm«“’" M Ay P
535
595
79.8
Center 518.1750 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
MSG ‘STATUS|
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Mid Channel

BB Keysight Spectrum Analyzer - Swept SA =a |i=] @
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:37:32 PMOct 08, 2021
Center Freq 525.375000 MHz ) Avg Type: Log-Pwr TS
PNO: Wide Trig: Free Run jl_ WA

IFGain:Low #Atten: 20 dB pET|P NN N

Ref Offset 0.5 dB

Mkr1 525.368 MHz
1L%gdBldiv Ref 10.50 dBm 8.95 dBm

0.500

-295 \‘
-39.5
. fwjj \‘"1 .

495 -
M\J‘VWW . WVUMV‘“‘JWW‘V

-79.5

Center §25.3750 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

MSG ‘STATUS |

High Channel

—

Bl Keysight Spectrum Analyzer - Swept SA =
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:34:15 PMOct 08, 2021
Center Freq 532.875000 MHz ) Avg Type: Log-Pwr TRacEN 035 6

PNO: Wide G  1rig: FreeRun TYRE| M

IFGain:Low #Atten: 20 dB DET|® NN

Mkr1 532.878 MHz

Ref Offset 0.5 dB
E%gBldiv Ref 10.50 dBm 8.67 dBm

0.500

/ \

29.5
395
495 Nene Sin Ardif pan L lvf(\} I SO, WYY W
535
595
79.8
Center §32.8750 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
MSG ‘STATUS|
A 1/F, Building B, Zhuoke Science Park, No.190 Cl ing Road, Hepit 1, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www.stsapp.com E-mail: sts@stsapp.com




)

_— ' -—
~ sy Page 102 of 108 Report No.: STS2108135W01
Band D
Frequency Peak Output Transmitter Limits
Channel Power Power (mW)
(MHz) (dBm) (mW)
533.375 8.51 7.096 250
540.575 8.40 6.918 250
548.075 8.30 6.761 250
Low Channel
BE Keysight Spectrum Analyzer - Swept SA El\i/@
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:44:45 PM Oct 08, 2021
Center Freq 533.375000 MHz 1 ) Avg Type: Log-Pwr TRAcEN 035 6
PNO: Wide G0 Trig: FreeRun TYPE| MR
IFGain:Low #Atten: 20 dB DET|P NNNNN
Mkr1 533.362 MHz
10 gByv Rer 10.50 dBm 8.51 dBm
1
0.500 ﬁ
950
135 / \
29.5 ﬂ/ \\\
395 N/\/
495 — Ay
WMW "wa\r"'m
535
595
79.8
Center §33.3750 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
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Mid Channel

BB Keysight Spectrum Analyzer - Swept SA =a |i=] @
RL | RF [s0Q acC | | | SENSE:PULSE] | ALIGN AUTO | 12:40:31 PMOct 08, 2021
Center Freq 540.575000 MHz ) Avg Type: Log-Pwr TS
PNO: Wide Trig: Free Run jl_ WA

IFGain:Low #Atten: 20 dB pET|P NN N

Mkr1 540.572 MHz
Ref Offset 0.5 dB
1L%gdBldiv Reer 15.950 dBm 8.40 dBm

0.500 \

295

N «\JJ \\
-43.5

-79.5

Center 540.5750 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

MSG ‘STATUS |

High Channel

—

Bl Keysight Spectrum Analyzer - Swept SA =
RL | RF [s0e ac | | | SENSE:PULSE] | ALIGN AUTO | 12:48:55 PM Oct 08, 2021
Center Freq 548.075000 MHz ) Avg Type: Log-Pwr TRAcEN 035 6
PNO: Wide G  1rig: FreeRun TYRE| M

IFGain:Low #Atten: 20 dB DET|® NN

Mkr1 548.069 MHz
Ref Offset 0.5 dB 8.30 dBm

10dBiiy  Ref 10.50 dBm
Fod /%1

0.500

/ \

295

395 j)/
195 b

B35
795

Center 548.0750 MHz Span 1.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)
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4.9 CONDUCTED EMISSION MEASUREMENT
POWER LINE CONDUCTED EMISSION LIMITS

The radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in the following table.

Conducted Emissionlimit (dBuV)
FREQUENCY (MHz) :
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50 -5.0 56.00 46.00
5.0 -30.0 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of “ * ” marked band means the limitation decreases linearly with the logarithm
of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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TEST PROCEDURE

a. The EUT is 0.8 m from the horizontal ground plane and 0.4 m from the vertical ground plane
with EUT being connected to the power mains through a line impedance stabilization network
(LISN). All other support equipments are powered from additional LISN(s). The LISN provides
50 Ohm/ 50uH of coupling impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN is at least 80 cm from the nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

TEST SETUP
/ Vertical Reference
Ground Plane / Test Receiver
—~~— —/
O O O O
40cm EUT dian® ° @ oo
80cm
|LISNh
[] [ [

N T

\ Horizontal Reference

Ground Plane

Note: 1. Support units were connected to second LISN.
2. Both of LISNs (AMN) are 80 cm from EUT and at least 80 cm

from other units and other metal planes support units.

EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co., Ltd. j Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww.stsapp.com E-mail: sts@stsapp.com




Page 106 of 108 Report No.: STS2108135W01

TEST RESULT

Temperature: 26.3°C Relative Humidity:  [58%
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 1/2/3(Mode 2 worst mode)
100.0 dBu¥
Limit1: —_—
Limit2: —_
\ I
50
|
peak
AYG
0.0
0,150 0.5 [MHz) 5 30.000
Remark:
1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit
3. Factor=LISN factor+Cable loss+Limiter (10dB)
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2z) (dBuV) Factor(dB) | (dBuV) (dBuV) (dB)
1 0.1516 36.44 20.29 56.73 65.91 -9.18 QP
2 0.1516 17.74 20.29 38.03 55.91 -17.88 AVG
3 0.2341 30.05 20.54 50.59 62.30 -11.71 QP
4 0.2341 10.49 20.54 31.03 52.30 -21.27 AVG
5 1.8260 19.62 20.38 40.00 56.00 -16.00 QP
6 1.8260 11.21 20.38 31.59 46.00 -14.41 AVG
7 2.7180 13.68 20.43 34.11 56.00 -21.89 QP
8 2.7180 6.82 20.43 27.25 46.00 -18.75 AVG
9 4.9220 0.07 20.54 20.61 46.00 -25.39 QP
10 4.9420 12.88 20.53 33.41 56.00 -22.59 AVG
11 23.8900 15.76 22.76 38.52 60.00 -21.48 QP
12 23.8900 -0.71 22.76 22.05 50.00 -27.95 AVG
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Temperature: 26.3°C Relative Humidity:  |58%
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 1/2/3(Mode 2 worst mode)
1000  dBuY
Limit1: —_—
Limit2: —_
\ I
50
|
peak
AVG
0.0
0.150 0.5 [MHz] 5 30.000
Remark:
1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit
3. Factor=LISN factor+Cable loss+Limiter (10dB)
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
1 0.1507 35.53 20.29 55.82 65.96 -10.14 QP
2 0.1507 13.33 20.29 33.62 55.96 -22.34 AVG
3 0.4740 17.89 20.51 38.40 56.44 -18.04 QP
4 0.4740 5.81 20.51 26.32 46.44 -20.12 AVG
5 0.5660 17.66 20.45 38.11 56.00 -17.89 QP
6 0.5660 5.25 20.45 25.70 46.00 -20.30 AVG
7 1.8340 19.96 20.38 40.34 56.00 -15.66 QP
8 1.8340 10.76 20.38 31.14 46.00 -14.86 AVG
9 4.7500 13.29 20.53 33.82 56.00 -22.18 QP
10 4.7500 0.40 20.53 20.93 46.00 -25.07 AVG
11 22.0620 11.53 22.83 34.36 60.00 -25.64 QP
12 22.0620 -0.76 22.83 22.07 50.00 -27.93 AVG
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PHOTOS OF TEST SETUP

Note: See test photos in setup photo document for the actual connections between Product and
support equipment.

XX KK END OF THE REPORT % 3% 5% 2% 3%
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